
הרוקחים )תכשירים( התשמ"ו – 1986 תקנות לפי לצרכן עלון
התרופה משווקת על פי מרשם רופא בלבד

מטוג'קט 50 מ"ג/מ"ל תת עורי תמיסה להזרקה
מזרק מוכן לשימוש

החומר הפעיל וריכוזו:
מטוטרקסאט 50 מ"ג/מ"ל

לרשימת החומרים הבלתי פעילים, אנא ראה סעיף 6.

עלון זה מכיל מידע תמציתי על התרופה.  קרא בעיון את העלון עד סופו בטרם תשתמש בתרופה.
אם יש לך שאלות נוספות, פנה אל הרופא או אל הרוקח.

בלבד. אל תעביר אותה לאחרים. היא עלולה להזיק להם אפילו  תרופה זו נרשמה לטיפול במחלתך
אם נראה לך כי מחלתם דומה.

- התרופה מיועדת לשימוש במבוגרים  ומחלת קרוהן  לטיפול בדלקת מפרקים שגרונית, פסוריאזיס 
בלבד.

לטיפול בדלקת מפרקים אידיופטית )JIA(  -התרופה מיועדת לילדים מעל גיל 3. 

התרופה? מיועדת 1. למה
חמורה בחולים מבוגרים, אשר אובחנה	 (rheumatoid arthritis) במקרים של דלקת מפרקים שגרונית

כראוי בהתאם לסטנדרטים ראומטולוגים וכאשר החולים לא הגיבו לסוגים אחרים של טיפול אנטי-ראומטי,
כולל תרופות נוגדות דלקת שאינן סטרואידים )NSAIDs(, ובדרך כלל נסיון עם לפחות תרופה אחת או יותר

.)disease-modifying antirheumatic drugs( DMARDs מסוג
שנים	 גיל 3 וחמורה בחולים מעל  )Juvenile Idiopathic Arthritis( פעילה  דלקת מפרקים אידיופטית 

המערבת מספר מפרקים, ואשר הטיפול בה עם תרופות נוגדות דלקת שאינן סטרואידים )NSAIDs( לא
מספק.

במבוגרים, אשר אינה מגיבה כנדרש לצורות טיפול אחרות, ורק	 לטיפול בתסמינים של פסוריאזיס חמורה
כאשר האבחנה אומתה באמצעות ביופסיה ו/או יעוץ דרמטולוגי.

בחולים	 לטיפול במחלת קרוהן קלה עד בינונית במבוגרים כטיפול יחיד או בשילוב עם קורטיקוסטרואידים
אשר אינם מגיבים או בחולים בעלי סבילות נמוכה לטיפול בתיופורינים.

פולית חומצה של אנאלוג תרפויטית: קבוצה

בתרופה: שימוש 2. לפני
אם: בתכשיר להשתמש אין

אתה רגיש )אלרגי( למטוטרקסאט או לכל אחד מהמרכיבים הנוספים אשר מכילה התרופה )ראה סעיף	
.)6

את בהריון או מניקה )ראי בהמשך בסעיף: "הריון הנקה ופוריות"(.	
אתה סובל ממחלות כבד, מחלות כליה או מחלות דם חמורות.	
אתה צורך כמויות גדולות של אלכוהול.	
אתה סובל מזיהום חמור כגון שחפת, איידס או תסמונות כשל חיסוני אחרות.	
אתה סובל מכיבים בחלל הפה, בקיבה או במעיים.	
בו זמנית עם קבלת חיסון חי מוחלש.	

בתרופה: לשימוש הנוגעות מיוחדות אזהרות
לפני הטיפול במטוג'קט 50 מ"ג/מ"ל תת עורי ספר לרופאאם:	

אתה סובל מליקוי בתפקוד הכבד.}
אתה סובל מהתייבשות )אובדן נוזלים(.}
אתה קשיש או אם אתה מרגיש לא טוב וחלש.}
ניתן במינונים נמוכים, עלולות להופיע תופעות לוואי חמורות.	 תת עורי מ"ג/מ"ל גם כאשר מטוג'קט 50

על מנת לגלות תופעות לוואי בזמן, יש צורך לבצע בדיקות רפואיות ובדיקות מעבדה )ראה סעיף "בדיקות
ומעקב"(.

על	 גם להשפיע  יכול  הוא  חיסון.  תוצאות של  ועל  על מערכת החיסון שלך  יכול להשפיע  מטוטרקסאט 
]כגון שלבקת חוגרת )הרפס זוסטר(, שחפת, תוצאות של בדיקות אימונולוגיות. זיהומים כרוניים לא פעילים
הפטיטיס B או C[ עלולים להתפרץ. במהלך הטיפול בתרופה אין להתחסן בחיסונים חיים מוחלשים )ראה

"אין להשתמש בתכשיר אם"(.
משפיע זמנית על ייצור זרע וביציות, ברוב המקרים השפעה זו הינה הפיכה. מטוטרקסאט	 מטוטרקסאט

יש להימנע מהריון בזמן השימוש במטוטרקסאט, ולמשך יכול לגרום להפלות ולמומים מולדים חמורים.
לפחות 6 חודשים לאחר סיום הטיפול. ראה גם סעיף: "הריון הנקה ופוריות".

דווח על דימום חריף מהריאות במטופלים עם מחלת רקע ראומטולוגית בשימוש במטוטרקסאט. אם אתה	
חווה תסמינים של רוק או שיעול דמי, עליך לפנות לרופא שלך מיד.

דלקת עור כתוצאה מקרינה וכוויות-שמש עלולות להופיע מחדש בזמן הטיפול במטוטרקסאט.	
של	 זמני  בו  ומתן   )UV )קרינת  אולטרה-סגולה  הקרנה  במהלך  להחמיר  עלולים  פסוריאטיים  נגעים 

מטוטרקסאט.
בלוטות לימפה מוגדלות יכולות להופיע. במקרה זה יש להפסיק את הטיפול.	
שלשול הינה תופעת לוואי שיכולה להופיע בעקבות שימוש בתרופה, ודורשת הפסקה בטיפול )ראה סעיף	

4 "תופעות לוואי"(. אם אתה סובל משלשול, דבר עם הרופא שלך.
הפרעות מוחיות מסוימות )אנצפלופתיה/לויקואנצפלופתיה( דווחו בחולי סרטן אשר קיבלו מטוטרקסאט.	

תופעות לוואי כגון אלו לא ניתנות לשלילה כאשר נעשה שימוש במטוטרקסאט לטיפול במחלות אחרות.
לפני הטיפול ובמהלכו יש לערוך בדיקות רפואיות. ראה בסעיף: "בדיקות ומעקב".	

תזונה,  ותוספי מרשם ללא תרופות כולל אחרות לאחרונה, תרופות לקחת אם לוקח, או אתה אם
אתה אם במיוחד בעתיד. שתיקח תרופות על גם חל שזה לב לרוקח. שים או לרופא כך על ספר

לוקח:
פעילות	 טווח  בעלות  נספגות  ואנטיביוטיקות שאינן  כלוראמפניקול,  כגון: טטראציקלינים,  אנטיביוטיקות 

למניעה/טיפול )תרופות  וצפאלוטין  ציפרופלוקסאצין  סולפונאמידים,  גליקופפטידים,  פניצילינים,  רחב, 
בזיהומים מסוימים(.

חומצה	 כגון  דלקת  ו/או  כאב  נגד  )תרופות  סליצילאטים או  סטרואידים שאינן  דלקת  נוגדות  תרופות 
אצטילסאליצילית, דיקלופנאק ואיבופרופן או פיראזול(.

פרובנציד )תרופה נגד שיגדון(.	
חומצות אורגניות חלשות, כגון תרופות משתנות	
העצם, כגון טרימטופרים-סולפאמטוקסאזול )אנטיביוטיקה( ופירימטאמין.	 תרופות העלולות להשפיע על מח
כגון לפלונומיד, סולפאסלאזין )תרופה	 אחרות המשמשות לטיפול בדלקת מפרקים שגרונית תרופות

נגד שיגרון( ואזאטיופרין )תרופה מדכאת מערכת החיסון המשמשת לעיתים במצבים חמורים של דלקת
מפרקים שגרונית(.

מרקאפטופורין )תרופה המעכבת חלוקת תאים(.	
תרופות ממשפחת הרטינואידים )תרופה לטיפול בפסוריאזיס ומחלות עוריות אחרות(.	
תיאופילין )תרופה לאתסמה ומחלות ריאה אחרות(.	
תרופות אחדות לטיפול בבעיות בקיבה כגון אומפרזול ופנטופרזול.	
תרופות להורדת רמת הסוכר בדם.	
ויש לקחת אותם אך ורק כאשר	 יעילות הטיפול,  עלולים להשפיע על  חומצה פולית ויטמינים המכילים 

הומלץ על ידי הרופא.
במהלך הטיפול אין להתחסן בחיסון חי מוחלש )ראה בסעיף: "אין להשתמש בתכשיר אם"(.	

ומזון: בתרופה שימוש
התרופה. עם הטיפול בתקופת קפאין המכילים קלים משקאות או קפה, תה של גדולה כמות לשתות אין

אלכוהול: וצריכת בתרופה שימוש
התרופה. עם הטיפול בתקופת חריפים משקאות או יינות לשתות אין

ופוריות: הנקה הריון
הריון

במהלך ההריון או אם את מנסה להיכנס להריון.  עורי תת  מ"ג/מ"ל 50 אין להשתמש במטוג'קט 
מטוטרקסאט עלול לגרום למומים מולדים, לפגיעה בעובר, או להפלה. תופעות אלו מקושרות למומים 
בגולגולת, פנים, לב וכלי דם, מוח וגפיים. לכן, מאד חשוב שמטוטרקסאט לא יינתן לנשים בהריון או 

נשים שמתכננות להיכנס להריון. 
בנשים בגיל הפוריות, יש לשלול כל אפשרות של הריון על ידי אמצעים מתאימים כגון בדיקת הריון 

לפני תחילת הטיפול.
יש להימנע מהריון על ידי שימוש באמצעי מניעה אמינים בזמן השימוש במטוטרקסאט ולמשך לפחות 

6 חודשים מהפסקת הטיפול )ראי גם סעיף "אזהרות מיוחדות הנוגעות לשימוש בתרופה"(. 
במידה ונכנסת להריון במהלך הטיפול או שאת חושדת כי הינך בהריון, שוחחי עם הרופא שלך בהקדם 

האפשרי. עלייך לקבל מידע מהרופא בנוגע לסיכון של השפעות מזיקות על העובר במהלך הטיפול. 
אם את מעוניינות להיכנס להריון, עלייך להיוועץ ברופא שלך, והרופא עשוי להפנות אותך לייעוץ של 

מומחה לפני המועד המתוכנן של תחילת הטיפול. 

תת עורי. אסור לנשים בהריון מהצוות הרפואי לטפל ו/או להזריק מטוג'קט 50 מ"ג/מ"ל

הנקה
תת עורי. יש להפסיק להניק לפני ובמהלך הטיפול במטוג'קט 50 מ"ג/מ"ל

בגברים פוריות
הראיות הקיימות אינן מעידות על סיכון מוגבר למומים או הפלה אם האב לוקח מטוטרקסאט במינון 
להיות  עלול  מטוטרקסאט  הסיכון.  את  לחלוטין  לשלול  ניתן  לא  זאת,  עם  מ"ג/שבוע.  30 מ-  נמוך 
גנוטוקסי. המשמעות היא כי התרופה עלולה לגרום למוטציה גנטית. מטוטרקסאט יכול להשפיע על 
זרע  ילדים או מתרומת  לכן עליך להימנע מהולדת  זרע עם פוטנציאל לגרום למומים מולדים.  ייצור 

במהלך נטילת מטוטרקסאט ולמשך לפחות 6 חודשים לאחר הפסקת הטיפול. 

נהיגה ושימוש במכונות:
השימוש בתרופה זו עלול לגרום לתופעות לוואי המשפיעות על מערכת העצבים המרכזית, כגון עייפות 

וסחרחורת ולכן עלול לפגוע ביכולת לנהוג או להפעיל מכונות. 
אם אתה מרגיש עייף או מנומנם, אין לנהוג או להפעיל מכונות. 

באשר לילדים יש להזהירם מרכיבה על אופניים או ממשחקים בקרבת הכביש וכדומה.

מידע חשוב אודות חלק ממרכיבי התרופה:
התכשיר מכיל פחות מ- 23 מ"ג נתרן למנה, ולכן נחשב "נטול נתרן".

בתרופה? תשתמש 3. כיצד
אינך אם הרוקח או הרופא עם לבדוק הרופא. עליך להוראות בהתאם תמיד בתרופה להשתמש יש

בתרופה. הטיפול ואופן למינון בנוגע בטוח
כלל בדרך אישי. באופן הרפואי למצבך בלבד, ויותאמו הרופא ידי על יקבעו הטיפול ואופן המינון
תת מ"ג/מ"ל 50 במטוג'קט הטיפול. הטיפול של כלשהי השפעה שתהיה עד שבועות 4-8 יעברו

טווח. ארוך הוא עורי

בשבוע פעם עצמית(  בהזרקה )לא רפואי  צוות איש ידי על ניתן עורי תת מ"ג/מ"ל 50 מטוג'קט
בלבד, בזריקה מתחת לעור. 

עליך להחליט יחד עם הרופא על יום מתאים במהלך השבוע בו תקבל את הזריקה כל שבוע.

שימוש בילדים ומתבגרים:
הרופא יחליט מהו המינון המתאים לילדים ומתבגרים הסובלים מדלקת מפרקים אידיופטית המערבת 

מספר מפרקים.
אין להשתמש במטוג'קט 50 מ"ג/מ"ל בילדים מתחת לגיל 3 שנים עקב חוסר ניסיון בקבוצת גיל זו.

אין לעבור על המנה המומלצת.

יש להימנע ממגע של התרופה עם העור ורקמות ריריות. במקרים אלו, יש לשטוף את האזור הנגוע 
מיד עם כמות גדולה של מים.

אם הינך מרגיש כי השפעת התרופה חזקה או חלשה מידי, פנה לרופא. 

בדיקות ומעקב – 
לפני תחילת הטיפול בתרופה:

לפני תחילת השימוש בתרופה הרופא יפנה אותך לבדיקות הבאות: ספירת דם, בדיקת תפקודי כבד, 
בדיקת סרום אלבומין )סוג של חלבון בדם( ובדיקת תפקודי כליות. 

כמו כן הרופא יבדוק אם אתה סובל משחפת )מחלה זיהומית בשילוב עם הופעת גושים קטנים ברקמה 
הפגועה( ויבצע צילום רנטגן של החזה.

במהלך הטיפול:
החודשים הראשונים של הטיפול עליך לעבור את הבדיקות הבאות לפחות פעם בחודש  6 במהלך 

ולאחר מכן לפחות פעם בשלושה חודשים:
בדיקת הפה והגרון לגילוי שינויים ברירית, בדיקות דם, בדיקת תפקודי כבד, בדיקת תפקודי כליות, 

בדיקת מערכת הנשימה ובמידת הצורך בדיקת תפקודי ריאות.

אם השתמשת בטעות במינון גבוה יותר
אם תשתמש בטעות במינון גבוה יותר, או אם בטעות בלע ילד מן התרופה, פנה מיד לרופא או לחדר 

מיון של בית חולים והבא אריזת התרופה איתך.

אם שכחת להשתמש בתרופה
אין להשתמש במנה כפולה על מנת לפצות על המנה שנשכחה.

אם אתה מפסיק את השימוש בתרופה
אם אתה מפסיק את השימוש בתרופה, פנה מיד לרופא.

יש להתמיד בטיפול כפי שהומלץ על ידי הרופא.

ללא התייעצות עם הרופא או הרוקח. גם אם חל שיפור במצב בריאותך, אין להפסיק הטיפול בתרופה
שהנך נוטל תרופה. הרכב משקפיים  פעם אין ליטול תרופות בחושך! בדוק התווית והמנה בכל

אם הנך זקוק להם.
אם יש לך שאלות נוספות בנוגע לשימוש בתרופה, היוועץ ברופא.

לוואי: 4. תופעות
בחלק לוואי לתופעות לגרום עלול עורי תת מ"ג/מ"ל 50 במטוג'קט השימוש תרופה,  בכל כמו

מהן.  אחת מאף תסבול ולא הלוואי. יתכן תופעות רשימת למקרא תיבהל מהמשתמשים. אל
חמורות לוואי שתופעות כיוון ההזרקה.  ובתדירות במינון תלויות הלוואי תופעות וחומרת תדירות
על בדיקות יבצע הרופא. הרופא אצל סדיר במעקב להיות נמוכים, חשוב במינונים גם להיגרם עלולות
בטסיות, לימפומה( ושינויים לבנים, ירידה דם בתאי ירידה בדם )כגון שמתפתחות בעיות לגלות מנת

ובכבד. בכליות

הבא: באופן מדורגת הלוואי תופעות שכיחות
תופעות לוואי שכיחות מאד- תופעות שמופיעות ביותר ממשתמש אחד מתוך 10

תופעות לוואי שכיחות- תופעות שמופיעות ב- 1-10 משתמשים מתוך 100
תופעות לוואי שאינן שכיחות- תופעות שמופיעות ב- 1-10 משתמשים מתוך 1,000

תופעות לוואי נדירות- תופעות שמופיעות ב- 1-10 משתמשים מתוך 10,000
תופעות לוואי נדירות מאד- תופעות שמופיעות ב- 1-10 משתמשים מתוך 100,000

יש להודיע מיד לרופא עם הופעת התסמינים הבאים אשר עלולים להעיד על תופעות חמורות, 
העלולות לסכן חיים ודורשות התערבות רפואית מיידית: 

שיעול יבש מתמשך ללא ליחה, קוצר נשימה וחום – אלה עלולים להיות סימן לדלקת ריאות )שכיח(.	
רוק או שיעול דמי - אלה עלולים להיות סימנים לדימום מהריאות )שכיחות שאינה ידועה(.	
תסמינים של פגיעה בכבד כגון הצהבת העור והלובן שבעיניים - שחמת הכבד, היווצרות רקמה צלקתית	

בכבד, התנוונות שומנית של הכבד )תופעות אלה אינן שכיחות(, דלקת כבד חריפה )נדיר(, אי ספיקת כבד
)נדיר מאוד(.

כפות	 הידיים,  כפות  בעור, התנפחות  וגרד  אדמומיות  הכוללת  בעור  פריחה  כגון  אלרגיה  של  תסמינים 
הרגליים, הקרסוליים, הפנים, השפתיים, הפה או הגרון )אשר עלולה לגרום לקשיים בבליעה או בנשימה(

והרגשת עילפון – אלה עלולים להיות סימנים של תגובות אלרגיות חמורות או הלם אנפילקטי )נדיר(.
תסמינים של פגיעה בכליות כגון התנפחות כפות הידיים, הקרסוליים או כפות הרגליים, או שינויים בתדירות	

מתן שתן או ירידה בכמות השתן )אוליגוריה( או העדר שתן )אנוריה( - אלה עלולים להיות סימנים לאי-
ספיקת כליות )נדיר(.

רגיש	 להיות  לך  לגרום  עלולה  התרופה   – גרון  כאב  כאב,  צמרמורות,  חום,  כגון  זיהום,  של  תסמינים 
ריאות דלקת  של  מסוים  סוג  כגון  חמורים  זיהומים  להיגרם  עלולים  נדירות  לעיתים  לזיהומים.  יותר 

)pneumocystis jirovecil pneumonia( או אלח דם )ספסיס( )נדיר(.
תסמינים הקשורים בחסימה של כלי דם על ידי קריש דם נודד )אירוע תרומבואמבולי( כגון חולשה בצד אחד	

של הגוף )שבץ( או כאב, נפיחות, אדמומיות והרגשת חום חריגה באחת הרגליים )פקקת ורידים עמוקה(;
מטוטרקסאט עלול לגרום לאירועים תרומבואמבוליים )נדיר(.

חום והידרדרות חמורה במצבך הכללי, או חום פתאומי המלווה בכאב בגרון או בפה או בעיות במערכת	
השתן. מטוטרקסאט עלול לגרום לירידה חדה בכדוריות הדם הלבנות מסוג מסוים )אגרנולוציטוזיס( ולדיכוי

חמור של מח העצם )נדיר מאוד(.
דימום לא צפוי, כגון דימום מהחניכיים, דם בשתן, הקאה דמית או חבורות – אלה עלולים להיות סימנים	

לירידה חמורה במספר טסיות הדם הנגרמת על ידי דיכוי חמור של מח העצם )נדיר מאוד(.
תסמינים כגון כאב ראש חמור, לעיתים בשילוב עם חום, נוקשות בצוואר, בחילה, הקאה, אי התמצאות	

שאינה חריפה  המוח  קרום  )דלקת  המוח  של  הקרומים  של  דלקת  על  להצביע  עלולים  לאור  ורגישות 
חיידקית( )נדיר מאוד(.

מטוטרקסאט.	 שקיבלו  סרטן  בחולי  דווחו  )אנצפלופתיה/לויקואנצפלופתיה(  מסוימות  מוחיות  הפרעות 
תופעות לוואי כגון אלו לא ניתנות לשלילה כאשר נעשה שימוש במטוטרקסאט לטיפול במחלות אחרות.
סימנים של סוג זה של הפרעות מוחיות עלולים להיות שינוי במצב הנפשי, הפרעות תנועה )אטקסיה(,

הפרעות ראייה או הפרעות זיכרון )שכיחות שאינה ידועה(.
פריחה עורית חמורה או שלפוחיות על העור )עלולים להשפיע גם על הפה, העיניים ואיברי המין(- אלה	

עלולים להיות סימנים לתסמונת המאוד נדירה סטיבנס-ג'ונסון או תסמונת העור הצרוב )טוקסיק אפידרמל
נקרוליסיס/ תסמונת לייל( )נדיר מאוד(.

נוספות: לוואי תופעות
מאוד: שכיחות לוואי תופעות

חריגה כבד תפקודי בדיקת בטן,  כאב תיאבון,  אובדן בחילה,  עיכול,  קשיי הפה,  רירית של דלקת
פוספטאז(. )ALAT ,ASAT, בילירובין, אלקלין

שכיחות: לוואי תופעות
של מופחתת ראש, עייפות, נמנום, היווצרות בעור, גרד, כאב בפה, שלשול, פריחה, אדמומיות כיבים

טסיות. ו/או האדומים ו/או הלבנים הדם תאי בכמות ירידה עם דם תאי

שכיחות: שאינן לוואי תופעות
במערכת ודימום זפתית, כיבים או שחורה הלבלב, צואה של מעי, הקאות, דלקת גרון, דלקת דלקת
בעור, שלבקת השגרוניים, כיבים הקשרירים בכמות שיער, עליה לאור, נשירת מוגברת העיכול, רגישות

סכרת, סחרחורות, בלבול,  הרפס, סרפדת, התפרצות דמוית בעור הדם, פריחה בכלי חוגרת, דלקת
השתן בשלפוחית וכיב הדם, דלקת וטסיות הדם תאי כל בכמות אלבומין, ירידה בסרום דיכאון, ירידה
העצם. שרירים, הידלדלות פרקים, כאבי כאבי שתן, במתן לקויים, הפרעות כליות בנרתיק, תפקודי או

נדירות: לוואי תופעות
דימום עקב העור גבי על כחולות מוגברת, אקנה, נקודות עורית החניכיים, פיגמנטציה רקמת של דלקת
זיהום של שפעול בדם, זיהום )כולל הנוגדנים בכמות הדם, ירידה כלי של אלרגית דם, דלקת מכלי
רוח(, הפרעות מצב הרוח )שינויי במצב הלחמית(, תנודות אדומות )דלקת פעיל(, עיניים שאינו כרוני
מנוזלים כתוצאה הלב מילוי של הלב, חסימה בקרום נוזלים הלב, הצטברות בקרום בראיה, דלקת
ריאתי(, קוצר בריאה )פיברוזיס צלקתית רקמה של נמוך, היווצרות דם הלב, לחץ את העוטף בקרום
מאמץ, הפרעות לריאות, שבר מסביב בקרום נוזלים לסימפונות, הצטברות שקשורה ואסטמה נשימה

פצעים.  של הריפוי ביכולת באלקטרוליטים, חום, פגיעה

מאוד: נדירות לוואי תופעות
דלקת הציפורניים,  של בפיגמנטציה עליה  ,)toxic megacolon( המעי  של חמורה רעילה הרחבה
קטנים,  דם כלי של לעין נראית השיער )פורונקולוזיס(, הגדלה בזקיקי עמוק הציפורן, זיהום סביב בעור
ברקמת שינויים סטריליות,  מורסות )יצירת לעור  מתחת הזרקה לאחר ההזרקה באתר מקומי נזק
בטעם )טעם וברגליים, שינויים בידיים עקצוץ תחושת או תחושה חוסר או כוח השומן(, כאב, חוסר
דלקתית )רטינופתיה(, איבוד שאינה בעין לקויה, הפרעה עורף, ראיה מתכתי(, עוויתות, שיתוק, קישיון

)אוליגוספרמיה(,  פגומים  זרע תאי של היווצרות בגברים,  השדיים אונות, הגדלת אין המיני,  הדחף
לימפה )לימפומה(.  בלוטות של וגינליות, הגדלה החודשי, הפרשות במחזור הפרעות

הלבנים(. הדם תאי בכמות מופרזת לימפופרוליפרטיביות )עליה הפרעות

ידועה: אינה ששכיחותן לוואי תופעות
חולשה. בשתן, הרגשת מהאף, חלבונים מסוימים, דימום לבנים דם תאי של במספרם עליה

ההזרקה. באזור רקמות הלבנים(, הרס הדם תאי בכמות המופרזת לעליה בלסת )משני לעצמות נזק

קלות מקומיות עוריות תגובות מקומית. נצפו היטב נסבלת עורי תת מ"ג/מ"ל 50 מטוג'קט של הזרקה
הטיפול. במהלך פחתו בלבד, אשר

לוואי מתופעת סובל אתה כאשר מחמירה, או הלוואי מתופעות אחת לוואי, אם תופעת הופיעה אם
הרופא. עם להתייעץ בעלון, עליך הוזכרה שלא

לוואי: תופעות דיווח
לוואי תופעות על "דיווח הקישור על לחיצה באמצעות הבריאות למשרד לוואי תופעות על לדווח ניתן
המפנה  )www.health.gov.il( הבריאות  משרד אתר של הבית בדף שנמצא תרופתי" טיפול עקב

לקישור: כניסה ע"י על תופעות לוואי או לדיווח המקוון לטופס
https://sideeffects.health.gov.il

התרופה? את לאחסן 5. איך
מנע הרעלה! תרופה זו וכל תרופה אחרת יש לשמור במקום סגור מחוץ להישג ידם וטווח ראייתם של ילדים	

ו/או תינוקות ועל ידי כך תמנע הרעלה. אל תגרום להקאה ללא הוראה מפורשת מהרופא.
גבי האריזה. תאריך התפוגה	 על  המופיע  (exp. date) אין להשתמש בתרופה אחרי תאריך התפוגה

מתייחס ליום האחרון של אותו חודש. בכל מקרה של ספק, עליך להיוועץ ברוקח שסיפק לך את התרופה.
	 .25°C -אחסן בטמפרטורה נמוכה מ
אחסן באריזה המקורית בכדי להגן מפני אור.	
אין לאחסן תרופות שונות באותה אריזה.	
צריך להיות זהה לאופן הטיפול וההשלכה של	 תת עורי מ"ג/מ"ל אופן הטיפול והשמדת מטוג'קט 50

תכשירים ציטוסטטיים אחרים בהתאם לדרישות בארץ. יש לטפל רק במרפאה המיועדת לטיפול בחומרים
ציטוטוקסיים ומצוידת באופן מתאים להשמדת התרופה. אסור לנשים בהריון מהצוות הרפואי לטפל ו/או

תת עורי. להזריק מטוג'קט 50 מ"ג/מ"ל

נוסף 6. מידע
גם: מכילה הפעיל, התרופה החומר על נוסף

Sodium chloride, sodium hydroxide, water for injections.

האריזה:  תוכן ומה התרופה נראית כיצד
חום-צהוב. בצבע צלולה תמיסה מכיל לשימוש מוכן מזרק מטוג'קט

המטופל )מערכת לבטיחות מובנת מערכת ללא או עם למזרק מולחמת מחט מכילה התכשיר אריזת
במחט(.  חוזר ושימוש המחט מדקירת פציעה למנוע מיועדת הבטיחות

17.5 מ"ל; מ"ג/0.3 15 מ"ל; מ"ג/0.25 12.5 מ"ל; מ"ג/0.2 10 מ"ל; מ"ג/0.15 האריזות: 7.5 גדלי
30 או מ"ל; מ"ג/0.55 27.5 מ"ל; מ"ג/0.5 מ"ל; 25 מ"ג/0.45 22.5 מ"ל; מ"ג/0.4 20 מ"ל; מ"ג/0.35

מ"ל.  מ"ג/0.6
לשימוש. מוכנים מזרקים 24 או 12 ,6 ,4 ,1 מכילה אריזה כל

משווקים. להיות עשויים האריזות גדלי כל לא

.49170 תקווה 20, פתח בע"מ, רח' המגשימים ביו-פארמה צמל וכתובתו: הרישום בעל

וכתובתו: מדאק, ודל, גרמניה. היצרן

145-34-33074- הבריאות:  במשרד הממלכתי התרופות בפנקס התרופה רישום מספר
01/02/03/04

.2020 ביוני נערך

שני לבני מיועדת זאת, התרופה אף זכר. על בלשון נוסח זה הקריאה, עלון ולהקלת הפשטות לשם
המינים.

PATIENT PACKAGE INSERT IN ACCORDANCE WITH THE PHARMACISTS 
REGULATIONS (PREPARATIONS) - 1986

This medicine can be sold with doctor’s prescription only

METOJECT 50 mg/ml S.C. Solution for
Injection
Pre-filled syringe
Active ingredient and its concentration:
Methotrexate 50 mg/ml

For list of excipients, please see section 6.

Read this entire leaflet carefully before you start taking this medicine. This leaflet
contains concise information about the medicine. If you have any further questions, 
ask your doctor or pharmacist.
This medicine has been prescribed for your illness only. Do not pass it on to others. It
may harm them, even if you think that their illness is the same as yours.

For the treatment of rheumatoid arthritis, psoriasis and Crohn’s Disease – the medicine
is intended for use in adults only.
For the treatment of juvenile idiopathic arthritis (JIA) - the medicine is intended for
children over 3 years of age.

1. What is the medicine used for?
• In cases of severe rheumatoid arthritis in adult patients, that was properly diagnosed

according to rheumatological standards and when the patients did not respond to
other forms of antirheumatic therapy, including non-steroidal anti-inflammatory drugs
(NSAIDs) and usually a trial of at least one or more disease-modifying antirheumatic
drugs (DMARDs).

• Active and severe juvenile idiopathic arthritis in patients over 3 years of age that involves
several joints, and when treatment with non-steroidal anti-inflammatory drugs (NSAIDs)
is not sufficient.

• For the symptomatic control of severe recalcitrant psoriasis in adults, which is not
adequately responsive to other forms of treatment, and only when the diagnosis has
been established, as by biopsy and/or after dermatological consultation.

• For treatment of mild to moderate Crohn’s Disease in adults as a single treatment or
combined with corticosteroids in patients that do not respond or in patients that have low
tolerance to treatment with thiopurines.

Therapeutic group: Folic acid analogue

2. Before using the medicine
Do not use the medicine if:
• You are hypersensitive (allergic) to methotrexate or any of the other ingredients of the

medicine (see section 6).
• You are pregnant or breastfeeding (see section "Pregnancy breastfeeding and

fertility" below).
• You suffer from severe liver diseases, severe kidney diseases or severe blood diseases.
• You consume large amounts of alcohol.
• You suffer from a severe infection, such as tuberculosis, AIDS or other immunodeficiency

syndromes.
• You suffer from ulcers of the oral cavity, stomach or intestine.
• Concomitantly with attenuated live vaccines.

Special warnings about the use of this medicine:
•	Before taking Metoject 50 mg/ml S.C. tell your doctor if:

{ You suffer from impaired liver function.
{ You suffer from dehydration (loss of liquids).
{ You are elderly or if you are feeling unwell and weak.

• Even when Metoject 50 mg/ml S.C. is administered in low dosages, serious side effects
may occur. In order to detect side effects on time, medical examinations and laboratory
tests need to be performed (see section "Tests and follow up").

• Methotrexate may affect your immune system and vaccination results. It may also affect
the result of immunological tests. Inactive, chronic infections [such as herpes zoster
(shingles), tuberculosis, hepatitis B or C] may erupt. During treatment with this medicine
you must not be vaccinated with live attenuated vaccines (see "Do not use the medicine
if").

• Methotrexate temporarily affects sperm and egg production, which is reversible in most
cases. Methotrexate can cause miscarriage and severe birth defects. You must avoid
becoming pregnant when using methotrexate, and for at least six months after treatment
has stopped. See also section "Pregnancy, breastfeeding and fertility".

• Acute bleeding from the lungs in patients with underlying rheumatologic disease has
been reported with methotrexate. If you experience symptoms of spitting or coughing up
blood you should contact your doctor immediately.

• Radiation induced dermatitis and sun-burn can reappear during treatment with
Methotrexate.

• Psoriatic lesions may worsen during UV-irradiation and concomitant administration of
Methotrexate.

• Enlarged lymph nodes may occur. In such case, therapy must be stopped.
• Diarrhoea is a side effect that can occur following use of the medicine and requires

discontinuation of therapy. If you suffer from diarrhoea, speak to your doctor.
• Certain brain disorders (Encephalopathy / Leukoencephalopathy) have been reported in

cancer patients that have received methotrexate. Side effects such as these cannot be
excluded when using methotrexate for treatment of other diseases.

• Prior to and during treatment, medical examinations should be performed. See section
"Tests and follow up".

Please tell your doctor or pharmacist if you are taking or have recently 
taken any other medicines including non-prescription drugs and 
nutrition supplements. Note that this also applies to medicines you 
will take in the future Especially if you are taking:
•	Antibiotics such as tetracyclines, chloramphenicol, and non-absorbable broad spectrum

antibiotics, penicillins, glycopeptides, sulphonamides, ciprofloxacin and cefalotin
(medicines for prevention/treatment of certain infections).

•	Non-steroidal anti-inflammatory drugs or salicylates (medicines for pain and/or
inflammation such as acetylsalicylic acid, diclofenac and ibuprofen or pyrazole).

•	Probenecid (a medicine for gout).
• Weak organic acids, such as diuretics
• Medicines which may affect the bone marrow, such as trimethoprim-sulfamethoxazole

(an antibiotic) and pyrimethamine.
• Other medicines used for the treatment of rheumatoid arthritis such as leflunomide,

sulfasalazine (an anti-rheumatic medicine) and azathioprine (immunosuppressive
medicine sometimes used in severe forms of rheumatoid arthritis)

• Mercaptopurine (a cytostatic agent).
• Retinoids (a medicine for the treatment of psoriasis and other dermatological diseases).
• Theophylline (a medicine for asthma and other lung diseases).
• Several medicines for the treatment of stomach disorders such as omeprazole and

pantoprazole.
• Medicines used to lower the blood sugar level.
• Vitamins containing folic acid may affect the efficacy of the treatment and should only be

taken when advised by your doctor.
• During treatment you must not be vaccinated with live attenuated vaccines (see "Do not

use the medicine if").

Use of this medicine and food:
Do not drink large amounts of coffee, tea or caffeine-containing soft drinks during 
treatment with the medicine. 

Use of this medicine and alcohol consumption:
Do not drink wine or other alcoholic beverages during treatment with this medicine.

Pregnancy, breastfeeding and fertility:
Pregnancy
Do not use Metoject 50 mg/ml S.C. during pregnancy or if you are trying to become
pregnant. Methotrexate can cause birth defects, harm the fetus or cause miscarriage. 
These are associated with malformations of the skull, face, heart and blood vessels, 
brain and limbs. Therefore, it is very important that methotrexate is not given to

pregnant women or women planning to become pregnant. 
In women of child-bearing age, any possibility of pregnancy must be ruled out by
appropriate measures, e.g. pregnancy test, before starting treatment.
You must avoid becoming pregnant whilst taking methotrexate and for at least 6
months after treatment is stopped by using reliable contraception throughout this time
(see also section "Special warnings about the use of this medicine").
If you do become pregnant during treatment or suspect you might be pregnant, speak
to your doctor as soon as possible. You should be given information regarding the risk
of harmful effects on the fetus during the course of treatment.
If you wish to become pregnant you should consult your doctor, who may refer you for
specialist advice before the planned start of treatment

Pregnant healthcare personnel must not handle and/or administer
Metoject 50 mg/ml S.C.

Breastfeeding
Stop breastfeeding prior to and during treatment with Metoject 50 mg/ml S.C.

Male fertility
The available evidence does not indicate an increased risk of malformations or 
miscarriage if the father takes methotrexate at a lower dosage than 30 mg/week. 
However, the risk cannot be completely ruled out. Methotrexate may be genotoxic. 
This means that the medicine might cause genetic mutation. Methotrexate can affect 
sperm production with the potential to cause birth defects. Therefore, you should 
avoid fathering a child or sperm donation whilst taking methotrexate and for at least 6 
months after treatment is stopped.

Driving and use of machinery:
Use of this medicine may cause side effects that affect the central nervous system 
such as tiredness and dizziness and thus may compromise the ability to drive or 
operate machines. 
If you feel tired or drowsy, do not drive or operate machinery.
As for children, they should be warned against bicycle riding or playing near roads, etc.

Important information about some of the ingredients of this medicine:
This medicine contains less than 23 mg sodium per dose, i.e. is essentially "sodium-
free".

3. How to use this medicine?
Always use the medicine according to your doctor’s instructions. Check with your
doctor or pharmacist if you are not sure about the dosage and treatment regimen of
the medicine.
The dosage and manner of treatment will be determined by the doctor only, and
adjusted individually to your medical condition. Usually it takes 4 – 8 weeks before
there is any effect of the treatment. Treatment with Metoject 50 mg/ml S.C. is long
term.

Metoject 50 mg/ml S.C. is administered by medical staff (not by self injection) once
a week only, subcutaneously.
You should decide together with your doctor on a suitable weekday on which you will 
receive your injection each week. 

Use in children and adolescents:
The doctor will decide on the appropriate dose in children and adolescents with 
polyarthritic forms of juvenile idiopathic arthritis.
Do not use Metoject 50 mg/ml in children under 3 years of age due to insufficient 
experience in this age group.

Do not exceed the recommended dose.

Avoid contact of this medicine with the skin and mucosa. In such events, rinse the 
affected area immediately with a large amount of water.
If you feel that the effect of the medicine is too strong or too weak, refer to your doctor.

Tests and follow up –
Before starting treatment with the medicine:
Before starting to use this medicine, the doctor will refer you to the following tests: 
blood count, liver function, serum albumin (a type of protein in the blood) and kidney 
function tests. 
Additionally, your doctor will check whether you suffer from tuberculosis (an infectious 
disease in combination with little nodules in the affected tissue) and perform a chest 
X‑ray.
During treatment:
During the first 6 months of treatment you will have to undergo the following tests at 
least once a month, and afterwards at least once in three months:
Examination of the mouth and throat for detection of alterations of the mucosa, blood 
tests, liver function tests, kidney function tests, examination of the respiratory system 
and if necessary lung function tests. 

If you have accidently taken a higher dose
If you accidently take a higher dose, or if a child accidently swallowed the medicine, 
refer to the doctor or proceed to a hospital emergency room immediately and bring the 
package of the medicine with you.

If you forget to take the medicine
Do not take a double dose to make up for a forgotten dose.

If you stop taking the medicine
If you stop taking the medicine, refer to the doctor immediately.

Continue with the treatment as recommended by your doctor.

Even if there is an improvement in your health, do not discontinue use of this 
medicine without consulting your doctor or pharmacist.
Do not take medicines in the dark! Check the label and dose each time you take 
a medicine. Wear glasses if you need them.
If you have any further questions about the use of this medicine, consult your doctor.

4. Side effects:
Like all medicines, Metoject 50 mg/ml S.C. can cause side effects in some users. 
Do not be alarmed while reading the list of side effects; you may not suffer from any
of them. 
The frequency and severity of the side effects are dependent on the dosage and the
frequency of injection. Since serious side effects may also occur at low dosages, it
is important to be regularly monitored by the doctor. Your doctor will perform tests to
check for abnormalities developing in the blood (such as reduced white blood cells, 
reduced platelets, lymphoma) and changes in the kidneys and liver.

The frequency of side effects is rated in the following manner:
Very common side effects – effects that appear in more than one user out of 10
Common side effects – effects that appear in 1-10 users out of 100
Uncommon side effects - effects that appear in 1-10 users out of 1,000
Rare side effects – effects that appear in 1-10 users out of 10,000
Very rare side effects – effects that appear in 1-10 users out of 100,000

Inform your doctor immediately with the appearance of the following 
symptoms that may indicate serious, potentially life-threatening side 
effects and that require immediate medical interference:

• Persistent dry, non-productive cough, shortness of breath and fever - these may be signs
of an inflammation of the lungs (common).

• Spitting or coughing blood - these might be signs of bleeding from the lungs (unknown
frequency).

• Symptoms of liver damage such as yellowing of the skin and whites of the eyes - liver
cirrhosis, formation of scar tissue of the liver, fatty degeneration of the liver (these effects
are uncommon), acute inflammation of the liver (rare), liver failure (very rare).

• Allergy symptoms such as skin rash including red itchy skin, swelling of the hands, feet,
ankles, face, lips, mouth or throat (which may cause difficulty in swallowing or breathing)
and feeling you are going to faint - these may be signs of severe allergic reactions or an
anaphylactic shock (rare).

• Symptoms of kidney damage such as swelling of the hands, ankles or feet, or changes in
frequency of urination or decrease of urine (oliguria) or absence of urine (anuria) - these
may be signs of kidney failure (rare).

• Symptoms of infection, such as fever, chills, pain, sore throat – the medicine can make

you more susceptible to infections. Rarely, severe infections like a certain type of
pneumonia (pneumocystis jirovecil pneumonia) or sepsis may occur (rare).

• Symptoms associated with the blockage of a blood vessel by a dislodged blood clot
(thromboembolic event) such as weakness of one side of the body (stroke) or pain,
swelling, redness and unusual warmth in one of your legs (deep vein thrombosis);
methotrexate may cause thromboembolic events (rare).

• Fever and serious deterioration of your general condition, or sudden fever accompanied
by a sore throat or mouth, or urinary tract problems. Methotrexate can cause a sharp
fall in certain type of white blood cells (agranulocytosis) and severe bone marrow
suppression (very rare).

• Unexpected bleeding, such as bleeding gums, blood in the urine, vomiting blood or
bruising - these can be signs of a severely reduced number of blood platelets caused by
severe suppression of the bone marrow (very rare).

• Symptoms such as severe headache, sometimes combined with fever, neck stiffness,
nausea, vomiting, disorientation and sensitivity to light may indicate an infection in the
membrane of the brain (non-bacterial acute meningitis) (very rare).

• Certain brain disorders (encephalopathy/leukoencephalopathy) have been reported in
cancer patients receiving methotrexate. Side effects such as these cannot be excluded
when metothrexate is used for the treatment of other illnesses. Signs of this type of brain
disorders may be a change in mood, movement disorders (ataxia), visual disturbances or
memory disorders (unknown frequency).

• Severe skin rash or blistering of the skin (this can also affect your mouth, eyes and
genitals) - these may be signs of the very rare conditions called Stevens-Johnson
syndrome or burned skin syndrome (toxic epidermal necrolysis/Lyell’s syndrome) (very
rare).

Additional side effects:
Very common side effects:
Inflammation of the oral mucosa, indigestion, nausea, loss of appetite, abdominal pain, 
abnormal liver functions tests (ASAT, ALAT, Bilirubin, alkaline phosphate).

Common side effects:
Mouth ulcers, diarrhoea, rash, redness of the skin, itching, headache, tiredness, 
drowsiness, reduced blood cell formation with a decrease in white and/or red blood
cells and/or platelets. 

Uncommon side effects:
Throat inflammation, bowel inflammation, vomiting, inflammation of pancreas, 
black or tarry stools, gastrointestinal ulcers and bleeding, photosensitivity, hair loss, 
increased number of rheumatic nodules, skin ulcers, shingles, inflammation of blood 
vessels, herpes-like skin rash, hives, onset of diabetes mellitus, dizziness, confusion, 
depression, decrease in serum albumin, decrease in the number of all blood cells and 
platelets, inflammation and ulcer of the urinary bladder or vagina, impaired kidney 
function, urination disturbances, joint pain, muscle pain, reduction of bone mass .

Rare side effects:
Inflammation of the gum tissue, increased skin pigmentation, acne, blue spots on 
the skin due to blood vessel bleeding, allergic inflammation of the blood vessels, 
decreased number of antibodies in the blood, infection (including reactivation of 
chronic inactive infection), red eyes (conjunctivitis), mood swings (mode alterations), 
visual disturbances, inflammation of the sac around the heart, accumulation of fluid in 
the sac around the heart, obstruction of cardiac filling due to fluid in the sac around the 
heart, low blood pressure, scar formation in the lung (lung fibrosis), shortness of breath 
and bronchial related asthma, accumulation of fluid in the sac around the lungs, stress 
fracture, electrolyte disturbances, fever, wound healing impairment.

Very rare side effects:
acute toxic dilatation of the intestine (toxic megacolon), increased pigmentation of 
the nails, inflammation of the cuticles, deep infection of hair follicles (furunculosis), 
visible enlargement of small blood vessels, local damage of injection site following 
administration under the skin (formation of sterile abscesses, changes in the fatty 
tissue), pain, loss of strength or sensation or numbness or tingling in the arms and 
legs, changes in taste (metallic taste), convulsions, paralysis, meningism, impaired 
vision, non-inflammatory eye disorder (retinopathy), loss of sexual drive, impotence, 
male breast enlargement, defective sperm formation (oligospermia), menstrual 
disorder, vaginal discharge, enlargement of lymphatic nodes (lymphoma).
Lymphoproliferative disorders (excessive increase in the number of white blood cells).

Side effects with an unknown frequency:
Increase in the number of certain white blood cells, nosebleed, proteinuria, feeling of 
weakness. 
Bone damage in the jaw (secondary to the excessive increase in the number of white 
blood cells), tissue destruction at the injection site.

Administration of Metoject 50 mg/ml S.C. is locally well tolerated. Only mild local skin 
reactions were observed, which decreased during treatment.

If a side effect appears, if any of the side effects worsens, or if you experience side 
effects not listed in this leaflet, consult your doctor.

Reporting side effects:
Side effects can be reported to the Ministry of Health by clicking on the link "Report 
Side Effects of Drug Treatment" that appears on the homepage of the Ministry of 
Health’s website (www.health.gov.il) which refers to an online form for reporting side
effects, or via the following link:
https://sideeffects.health.gov.il

5. How to store the medicine
• Avoid poisoning! This medicine and all other medicine should be kept in a closed place

out of the reach and sight of children and/or infants to avoid poisoning. Do not induce
vomiting unless explicitly instructed to do so by your doctor.

• Do not use the medicine after the expiry date (exp. date) stated on the package. The expiry
date refers to the last day of that month. If in doubt, consult the dispensing pharmacist.

• Store at a temperature below 25°C.
• Store in the original package in order to protect from light.
• Do not store different medicines in the same container.
• The manner of handling and disposing of Metoject 50 mg/ml S.C. must be consistent

with that of other cytostatic preparations in accordance with local requirements.
Treatment should only take place in a clinic intended for treatment with cytotoxic
substances and equipped for disposal of the medicine.
Pregnant health care personnel should not handle and/or administer Metoject 50 mg/
ml S.C.

6. Additional information
In addition to the active ingredient, this medicine also contains: 
Sodium chloride, sodium hydroxide, water for injections.

What the medicine looks like and contents of the package: 
Metoject pre-filled syringe contains a clear, yellow-brown solution.
The package contains a needle attached to a syringe, with or without a safety system 
(the safety system is intended to prevent needle stick injury and reuse of the needle).

Package sizes: 7.5 mg/0.15 ml; 10 mg/0.2 ml; 12.5 mg/0.25 ml; 15 mg/0.3 ml; 17.5 
mg/0.35 ml; 20 mg/0.4 ml; 22.5 mg/0.45 ml; 25 mg/0.5 ml; 27.5 mg/0.55 ml; or 
30 mg/0.6 ml; 
Each package contains 1, 4, 6, 12 or 24 pre-filled syringes.

Not all package sizes may be marketed.

License holder: Tzamal Bio-Pharma Ltd., 20 Hamagshimim St., Petach-Tikva 
49170.

Manufacturer: medac, Wedel, Germany.

Drug registration number at the national medicine registry of the 
Ministry of Health: 145-34-33074-01/02/03/04

Revised in June 2020.

Metoject 50 SC PIL PB0720-05

نشرة للمستهلك بموجب أنظمة الصيادلة )مستحضرات( – 1986
يسُوق الدواء بموجب وصفة طبيب فقط

ميتوجيكت 50 ملغ/ملل تحت الجلد محلول للحقن
محقنة جاهزة للاستعمال

المادة الفعالة وتركيزها: 
ميثوتريكسات 50 ملغ/ملل 

لقائمة المواد غير الفعالة, الرجاء أنظر بند 6.

اقرأ النشرة بإمعان حتى نهايتها قبل البدء باستعمال الدواء. هذه النشرة تحتوي على معلومات ملخّصة عن الدواء. إذا كانت لديك أسئلة إضافية, توجه إلى 
الطبيب أو إلى الصيدلي.

هذا الدواء وُصف لعلاج مرضك فقط. لا تعُطه لآخرين. فهو قد يسبب الضرر لهم حتى لو بدا لك أن مرضهم مشابه.

لعلاج التهاب المفاصل الروماتويدي, صدفية ومرض كروهن – الدواء مُخصص للاستعمال لدى البالغين فقط.
لعلاج التهاب مفصلي روماتويدي يفعي مجهول السبب )JIA( - الدواء مُخصص للأطفال فوق جيل 3. 

1. لأي غرض مُخصص الدواء؟
• في حالات التهاب المفاصل الروماتويدي (rheumatoid arthritis) الوخيم لدى المرضى البالغين, الذي شُخصّ كما ينبغي وفقاً لمعايير الروماتيزم والذي لم 	

وماتيزم‎, بما في ذلك أدوية مضادة للالتهاب غير ستيروئيدية )NSAIDs(, وبشكل عام تجربة مع  يستجب فيه المرضى لأنواع أخرى من علاج مُضادّ الرُّ
 .)disease-modifying antirheumatic drugs( DMARDs على الأقل دواء واحد أو أكثر من نوع

• التهاب مفصلي روماتويدي مجهول السبب )Juvenile Idiopathic Arthritis( نشط ووخيم لدى مرضى فوق جيل 3 سنوات الذي يشمل عدة مفاصل, 	
والذي علاجه بواسطة أدوية مضادة للالتهاب غير ستيروئيدية )NSAIDs( لا يكفي.

• لعلاج أعراض الصدفية الوخيمة والمتكررة لدى البالغين, والتي لا تستجيب كالمطلوب لأشكال علاج أخرى, وفقط عندما تمّ توثيق التشخيص بواسطة خزعة و/	
أو استشارة طبيب جلد.

• لمعالجة مرض كروهن خفيف حتى متوسط لدى البالغين كعلاج منفرد أو بالدمج مع كورتيكوستيروئيدات لدى المرضى الذين لا يتجاوبون أو لدى المرضى 	
أصحاب تحمل منخفض للعلاج بثيوپيورينات.

الفصيلة العلاجيةّ: مضاهئ لحمض الفوليك

2. قبل استعمال الدواء:
لا يجوز استعمال الدواء إذا:

• كنت حساسًا )أليرجي( لميثوتريكسات أو لأي واحد من المركبات الإضافية التي يحتوي عليها الدواء )أنظر بند 6(	
• كنت حامل أو مرضعة. )أنظري فيما يلي بند: "الحمل الإرضاع والخصوبة"(.	
• كنت تعاني من أمراض كبد, أمراض وخيمة في الكلى أو أمراض في الدم.	
• كنت تستهلك كميات كبيرة من الكحول.	
• كنت تعاني من عدوى وخيمة مثل السل, الإيدز أو أعراض فشل مناعي أخرى.	
• كنت تعاني من تقرحات بتجويف الفم, في المعدة أو في الأمعاء.	
• بالتزامن مع تلقي لقاح حي مُوهّن )ضعيف(.	

تحذيرات خاصة متعلقة باستعمال الدواء:
• قبل العلاج بميتوجيكت 50 ملغ/ملل تحت الجلد أخبر الطبيب إذا: 	

كنت تعاني من خلل في وظيفة الكبد.}}
كنت تعاني من الجفاف )فقدان السوائل(.}}
كنت عجوزًا أو كنت تشعر أنك لست بخير وضعيف.}}
• حتى عندما يعُطى ميتوجيكت 50 ملغ/ملل تحت الجلد بجرعات منخفضة, ممكن أن تظهر أعراض جانبية وخيمة. لكي يتم اكتشاف الأعراض الجانبية 	

بالوقت المناسب, هناك حاجة لإجراء فحوصات طبية وفحوصات مختبر )أنظر بند "الفحوصات والمتابعة"(.
• ميثوتريكسات قد يؤثر على جهازك المناعي وعلى نتائج لقاح. إنه قد يؤثر على نتائج فحوصات مناعية. تلوثات مزمنة غير نشّطة ]مثل الهِرْبِسٌ النطُاقِيّ 	

)herpes zoster(, السل, التهاب الكبد B  أو C[ قد تتأجج. أثناء العلاج بالدواء لا يجوز التطعُّم بلقاحات حية مُوهّنة )ضعيفة( )أنظر "لا يجوز 
استعمال المستحضر إذا"(.

• ميثوتريكسات يؤثر مؤقتاً على إنتاج المني والبويضات, وفي أغلب الأحيان هذا التأثير يكون عكوس. قد يسبب ميثوتريكسات إجهاضات وتشوهات خلقية 	
وخيمة. يجب الامتناع عن الحمل أثناء استعمال ميثوتريكسات, ولمدة على الأقل 6 أشهر بعد انتهاء العلاج. أنظر أيضًا بند: “الحمل الإرضاع والخصوبة”.

• لقد تمّ التبليغ عن نزيف رئويّ حادّ لدى متعالجين مع مرض روماتيزمي بالخلفية باستعمال ميثوتريكسات. إذا كنت تعايش أعراض بصق أو سعال دموي, 	
عليك التوجه إلى طبيبك فورًا.

• التهاب الجلد نتيجة لإشعاع وحروق شمسية من الممكن أن يظهر مجددًا بوقت العلاج بميثوتريكسات. 	
• قد تتفاقم الآفات الصدفية خلال التعرض لأشعة فوق بنفسجية )إشعاع UV( وإعطاء متزامن لميثوتريكسات.	
• قد تظهر غدد ليمفاوية متضخمة. في هذه الحالة يجب إيقاف العلاج.	
• إسهال هو عرض جانبي الذي قد يظهر نتيجة لاستعمال الدواء, ويتطلب إيقاف العلاج )أنظر بند 4 "الأعراض الجانبية"(. إذا كنت تعاني من إسهال, 	

تحدث مع طبيبك.
• اضطرابات دماغية معينة )اعتلال دماغي / اعتلال بياض الدماغ( تم التبليغ عنهما لدى مرضى سرطان الذين تلقوا ميثوتريكسات. هذه الأعراض غير 	

قابلة للنفي عندما يتم استعمال ميثوتريكسات لمعالجة أمراض أخرى.
• قبل العلاج وخلاله يجب إجراء فحوصات طبية. أنظر في البند: "الفحوصات والمتابعة".	

إذا كنت تأخذ, أو إذا أخذت مؤخرًا, أدوية أخرى بما في ذلك أدوية بدون وصفة طبية وإضافات تغذية, أبلغ بذلك الطبيب أو الصيدلي. عليك الانتباه لكون 
ذلك ينطبق على أدوية أخرى التي ستتناولها في المستقبل. على وجه الخصوص إذا كنت تأخذ: 

• مضادّات حيوية مثل: تتراسيكلينات, كلورامفينيكول, ومضادات حيوية غير قابلة للامتصاص واسعة الطيف, پينسيلين, چليكوبيبتيدات, سولفوناميدات, 	
سيپروفلوكساسين وسيفالوتين )أدوية لمنع/ لعلاج تلوثات معينة(.

• أدوية مضادة للالتهاب لاستيروئيدية أو ساليسيلات )أدوية ضد الألم و/أو الالتهاب مثل حمض أسيتيل ساليسليك, ديكلوفيناك وإيبوپروفين أو پيرازول(.	
• پروبنسيد )دواء ضد داء النقرس(.	
• أحماض عضوية ضعيفة, مثل أدوية مدرة للبول.	
• أدوية التي من الممكن أن تؤثر على نِقي العظم, مثل تريميثوپريم- سولفاميثوكسازول )مضاد حيوي( وپريميثامين.	
• أدوية أخرى تستعمل لعلاج التهاب المفاصل الروماتويدي مثل لبفلونوميد, سولفاسلازين )دواء لعلاج الرثية ]روماتيزم[( وأزاثيوپرين )دواء كابت لجهاز 	

المناعة الذي يسُتعمل أحياناً في أوضاع وخيمة من التهاب المفاصل الروماتويدي(.
• ميركاپتوپورين )دواء مثبط لانقسام الخلايا(.	
• أدوية من عائلة الراتين )دواء لعلاج الصدفية وأمراض جلدية أخرى(.	
• ثيوفيلين )دواء للربو وأمراض رئوية اخرى(. 	
• أدوية معينة لعلاج مشاكل في المعدة مثل أوميپرازول وپينتوپرازول.	
• أدوية لخفض مستوى السكر في الدم.	
• ڤيتامينات التي تحتوي على حمض الفوليك من الممكن أن تؤثر على نجاعة العلاج, ويجب أخذها فقط عندما يتم التوصية بها من قبل الطبيب.	
• خلال العلاج لا يجوز تلقي تطعيم بلقاح حي مُوهن )أنظر بند: "لا يجوز استعمال المستحضر إذا"(. 	

استعمال الدواء والطعام:
لا يجوز شرب كمية كبيرة من القهوة, شاي أو مشروبات خفيفة التي تحتوي على كافيين بفترة العلاج بالدواء.

استعمال الدواء واستهلاك الكحول:
لا يجوز شرب النبيذ أو مشروبات روحية خلال فترة العلاج بالدواء.

الحمل الإرضاع والخصوبة:
الحمل

لا يجوز استعمال ميتوجيكت 50 ملغ/ملل تحت الجلد خلال الحمل أو إذا كنت تحاولين الدخول في الحمل. قد يسبب ميثوتريكسات تشوهات خلقية, إصابة 
يعطى  لا  أن  جدًا  المهم  من  لذلك,  والأطراف.  الدماغ  الدم,  وأوعية  القلب  الوجه,  الجمجمة,  في  بتشوهات  مترابطة  الأعراض  هذه  إجهاض.  أو  الجنين, 

ميثوتريكسات للنساء الحوامل أو للنساء اللواتي تخططن الدخول في الحمل.
لدى نساء بجيل الخصوبة, يجب نفي أي احتمال للحمل عن طريق وسائل ملائمة على سبيل المثال فحص الحمل قبل بداية العلاج.

يجب الامتناع عن الحمل عن طريق استعمال وسائل منع موثوق بها أثناء استعمال ميثوتريكسات وعلى الأقل 6 اشهر من إيقاف العلاج )أنظري أيضًا بند 
"تحذيرات خاصة متعلقة باستعمال الدواء"(.

في حال دخلت في الحمل خلال العلاج أو كنت تشكين بأنك حامل, تحدّثي مع طبيبك بأقرب وقت ممكن. عليك تلقي معلومات من الطبيب بشأن اختطار 
)خطر( التأثيرات التي تضرّ بالجنين خلال العلاج.

إذا كنت معنية بالدخول في حمل, عليك استشارة طبيبك, وقد يوجهك الطبيب لاستشارة لدى متخصص قبل الموعد المزعوم لبدء العلاج.

لا يجوز للنساء الحوامل من الطاقم الطبي معالجة و/أو حقن ميتوجيكت 50 ملغ/ملل تحت الجلد.

الإرضاع
يجب التوقف عن الإرضاع قبل وخلال العلاج بميتوجيكت 50 ملغ/ملل تحت الجلد.

الخصوبة لدى الرجال
الأدلة الموجودة لا تشير إلى زيادة اختطار )خطر( التشوهات أو الإجهاض إذا كان الأب يأخذ ميثوتريكسات بجرعة أقل من 30 ملغ/أسبوع. بالرغم عن 
ذلك, لا يمكن نفي الاختطار )الخطر( بشكل مطلق. قد يكون ميثوتريكسات سامّ للجينات. وهذا يعني أن الدواء قد يسبب طفرة جينية. ميثوتريكسات يمكنه أن 
يؤثر على إنتاج المني مع إمكانية في التسببّ بتشوهات خلقية. لذلك عليك الامتناع عن إنجاب الأطفال أو عن التبرع بالمني خلال تناول ميثوتريكسات ولمدة 

على الأقل 6 اشهر بعد إيقاف العلاج. 

السياقة واستعمال الآلات:
استعمال هذا الدواء يمكن أن يسبب أعراض جانبية التي تؤثر على الجهاز العصبي المركزي, مثل تعب ودوار لذلك قد يضر بالقدرة على السياقة وتشغيل 

الآلات. 
إذا كنت تشعر بانك تعبّ أو نعسّ, لا يجوز قيادة أو تشغيل الآلات. 

بخصوص الأطفال يجب تحذيرهم من الركوب على الدراجة أو من الألعاب بجانب الطريق وما شابه.

معلومات مهمة عن جزء من مركبات الدواء:
المستحضر يحتوي على أقل من 23 ملغ صوديوم للجرعة, لذلك يعُتبر "خالي من الصوديوم".



3. كيف تستعمل الدواء؟
يجب دائمًا استعمال الدواء وفقاً لتعليمات الطبيب. عليك أن تفحص مع الطبيب أو الصيدلي إذا لم تكن متأكدًا بخصوص 

المقدار الدوائي وطريقة العلاج بالدواء.
الجرعة وطريقة العلاج يحُددان من قبل الطبيب فقط, وتلُائم لحالتك الصحيةّ بشكل شخصي. بشكل عام تمُر 4-8 

أسابيع حتى يكون تأثير أي كان للعلاج. العلاج بميتوجيكت 50 ملغ/ملل تحت الجلد هو طويل الأمد.

ميتوجيكت 50 ملغ/ملل تحت الجلد يعُطى عن طريق عضو فريق طبي )ليس بحقن ذاتي( مرة في الأسبوع فقط, 
بحقنة تحت الجلد. 

عليك أن تقرر مع الطبيب بخصوص يوم ملائم خلال الأسبوع تتلقى فيه الحقنة كل أسبوع.

الاستعمال لدى الأطفال والمراهقين:
يقُرر الطبيب ما هي الجرعة الملائمة للأطفال والمراهقين الذين يعانون من التهاب مفصلي روماتويدي مجهول السبب 

التي تضم عدة مفاصل.
لا يجوز استعمال ميتوجيكت 50 ملغ/ملل لدى الأطفال تحت سن 3 سنوات نتيجة نقص التجربة في مجموعة الجيل 

هذه.

لا يجوز تجاوز الجرعة الموصى بها. 

يجب الامتناع عن لمس الدواء للجلد أو الأغشية المُخاطية. في هذه الحالات, يجب غسل المنطقة المصابة فورًا مع 
كمية كبيرة من الماء.

إذا كنت تشعر بأن تأثير الدواء أقوى أو أضعف من المطلوب, توجه إلى الطبيب. 

الفحوصات والمتابعة – 
قبل بداية العلاج في الدواء:

قبل البدء باستعمال الدواء سيوجهك الطبيب للفحوصات التالية: عد دموي, فحص وظائف الكبد, فحص ألبومين المصل 
)نوع من البروتين في الدم( وفحص وظائف الكلى. 

كذلك سيفحص الطبيب إذا كنت تعاني من السل )مرض تلوثي بدمج مع ظهور كُتل صغيرة في النسيج المُتضرر( 
وإجراء تصوير بالأشعة السينية للصدر.

خلال العلاج:
خلال الـ 6 أشهر الأولى من العلاج عليك القيام بالفحوصات التالية على الأقل مرة في الشهر وبعد ذلك على الأقل 

مرة كل ثلاث أشهر:
فحص الفم والحلق لاكتشاف تغيرات بالغشاء المخاطي, فحوصات دم, فحص وظائف الكبد, فحص وظائف الكلى, 

فحص الجهاز التنفسي وبحسب الحاجة فحص وظائف الرئة.

إذا استعملت بالخطأ مقدارًا دوائياً أكبر
إذا استعملت بالخطأ مقدارًا دوائياً أكبر, أو إذا بلع طفل بالخطأ من الدواء, توجه فورًا إلى الطبيب أو لغرفة الطوارئ 

في المستشفى وأحضر علبة الدواء معك.

إذا نسيت أن تستعمل الدواء
لا تستعمل جرعة مضاعفة من أجل تعويض الجرعة المنسية.

إذا توقفت عن استعمال الدواء
إذا توقفت عن استعمال الدواء, توجه فورًا إلى الطبيب.

يجب المداومة على العلاج كما هو موصى به من قبل الطبيب.

حتى ولو طرأ تحسن على حالتك الصحية, لا يجوز إيقاف العلاج بالدواء دون استشارة الطبيب أو الصيدلي. 
لا يجوز تناول أدوية بالعتمة! تحقق من الملصق والجرعة الدوائية في كل مرة تتناول فيها دواء. ضع النظارات 

الطبية إذا لزم الأمر ذلك.
إذا كانت لديك أسئلة إضافية بخصوص استعمال الدواء, إستشر الطبيب. 

4. الأعراض الجانبيةّ:
ككل أي دواء, استعمال ميتوجيكت 50 ملغ/ملل تحت الجلد قد يسبب أعراضًا جانبيةّ لدى جزء من المستخدمين. لا 

تفزع عند قراءة قائمة الأعراض الجانبيةّ. من الممكن أن لا تصاب بأي واحدة منها. 
تواتر وحِدّة الأعراض الجانبيةّ متعلقان بالجرعة وبتواتر الحقن. بما أن الأعراض الجانبيةّ قد تحدث أيضًا بجرعات 
منخفضة, من المهم إجراء متابعة منتظمة لدى الطبيب. سيجري الطبيب فحوصات للكشف عن مشاكل التي تتطور في 

الدم )مثل انخفاض في خلايا الدم البيضاء, انخفاض في الصفيحات, ليمفوما( وتغيرات في الكلى والكبد.

شيوع الأعراض الجانبية مُصنفّ بالشكل التالي:
أعراض جانبية شائعة جدًا - أعراض التي تظهر لدى أكثر من مستخدم واحد من بين 10

أعراض جانبية شائعة - أعراض التي تظهر لدى 10-1 مستخدمين من بين 100
أعراض جانبية غير شائعة - أعراض التي تظهر لدى 10-1 مستخدمين من بين 1,000

أعراض جانبية نادرة - أعراض التي تظهر لدى 10-1 مستخدمين من بين 10,000
أعراض جانبية نادرة جدًا - أعراض التي تظهر لدى 10-1 مستخدمين من بين 100,000

يجب إعلام الطبيب فورًا عند ظهور العلامات التالية التي قد تدل على أعراض وخيمة, التي قد تشكل خطرًا على 
الحياة وتتطلب تدخل طبي فوري: 

• سُعال جاف متواصل بدون بلغم, ضيق تنفس وسخونة – قد تكون هذه علامة لالتهاب رئوي )شائع(.	
• بصق أو سعال دموي – هذه قد تكون علامات لنزيف من الرئتين )شيوعها غير معروف(.	
• علامات لضرر في الكبد مثل اصفرار الجلد وبياض العينين – تليف الكبد, تشكل نسيج ندبي في الكبد, تنكُس دهني 	

في الكبد )هذه الأعراض غير شائعة(, التهاب كبد حاد )نادر(, فشل كبدي )نادر جدًا(.
• علامات لحساسية مثل طفح في الجلد الذي يشمل احمرار وحكة في الجلد, انتفاخ راحة اليدين, القدمين, الكاحلين, 	

الوجه, الشفتين, الفم أو الحلق )الذي قد يؤدي لصعوبات في البلع أو في التنفس( وشعور بإغماء – قد تكون هذه 
علامات لردود فعل تحسسيةّ وخيمة أو صَدْمَةٌ تأَقَِيَّة )نادر(.

• علامات لضرر في الكلى مثل انتفاخ راحة اليدين, الكاحلين أو القدمين, أو تغيرات في تواتر البول أو انخفاض 	
بكمية البول )oliguria( أو انعدام البول )anuria(- قد تكون هذه علامات لفشل كلوي )نادر(.

• للتلوثات. 	 أكثر حساسية  تكون  أن  الدواء  لك  يسبب  قد  ألم حلق –  ألم,  مثل سخونة, قشعريرة,  لتلوث,  علامات 
 pneumocystis jirovecil( رئات  التهاب  من  معين  نوع  مثل  وخيمة  تلوثات  تنتج  قد  نادرة  أحيان  في 

pneumonia( أو إِنْتان الدم )sepsis( )نادر(. 
• أعراض متعلقة بانسداد وعاء دموي من قبل خثرة دموية متجولة )حادثة انصمامية خُثارية( مثل ضعف بجانب 	

العميقة(;  الرجلينّ )خثار الأوردة  بإحدى  انتفاخ, احمرار وشعور شاذ بسخونة  ألم,  أو  الجسم )سكتة(  واحد من 
ميثوتريكسات قد يسبب حوادث انصمامية خُثارية )نادر(.

• سخونة وتدهور وخيم في وضعك الصحي, أو سخونة مفاجئة المصحوبة بألم في الحلق أو في الفم أو مشاكل في 	
 )agranulocytosis( جهاز البول. ميثوتريكسات قد يسبب انخفاض حاد في كريات الدم البيضاء من نوع معين

وتثبيط وخيم لنِقْي )نخاع( العظم )نادر جدًا(.
• نزيف غير متوقع, مثل نزيف من اللثة, دم في البول, قيء دموي أو كدمات – قد تكون هذه علامات لانخفاض 	

وخيم بعدد صفائح الدم الناتج بسبب تثبيط وخيم لنِقْي العظَْم )نادر جدًا(.
• أعراض مثل صداع شديد, مصحوب أحياناً بسخونة, تصلبّ في الرقبة, غثيان, تقيؤ, توهان وحساسية للضوء التي 	

قد تشير إلى التهاب الأغشية الدماغية )التهاب السحايا الدماغية الحاد غير الجرثومي( )نادر جدًا(.
• مرضى 	 لدى   )leukoencephalopathy/encephalopathy( معينة  دماغية  اضطرابات  عن  التبليغ  تم 

السرطان الذين تلقوا ميثوتريكسات. أعراض جانبية كهذه غير قابلة للنفي عندما يتم استعمال ميثوتريكسات لعلاج 
النفسية, اضطرابات  الحالة  في  تغير  يكون  قد  الدماغية  النوع من الاضطرابات  لهذا  أخرى. مؤشرات  أمراض 

حركية )ataxia(, اضطرابات بالرؤية أو اضطرابات في الذاكرة )شيوع غير معروف(.
• طفح جلدي وخيم أو حويصلات على الجلد )قد تؤثر على الفم, العينين والأعضاء التناسلية(- قد تكون هذه علامات 	

مِيّ  التَّسَمُّ البشَْرَوِيَّةِ  تةَِ  المُتمََوِّ الجلد المحروق )تقَشَُّرُ الأنَْسِجَةِ  النادرة جدًا ستيڤين-چونسون أو متلازمة  للمتلازمة 
 - toxic epidermal necrolysis/متلازمة ليِيل( )نادر جدًا(.

أعراض جانبية إضافية:
أعراض جانبية شائعة جدًا:

 ,ASAT( التهاب الغشاء المخاطي في الفم, صعوبات بالهضم, غثيان, فقدان الشهية, ألم بطن, فحص شاذ لأداء الكبد
ALAT, بيليروبين, ألكالين فوسفاتاز(.

أعراض جانبية شائعة:
تقرحات بالفم, إسهال, طفح جلدي, إحمرار الجلد, حكة, ألم رأس, تعب, نعاس, انخفاض بتشكُل خلايا الدم مع انخفاض 

بكمية خلايا الدم البيضاء و/أو الحمراء و/أو الصفائح.

أعراض جانبية غير شائعة:
الجهاز  في  ونزيف  تقرحات  قطراني,  أو  أسود  براز  البنكرياس,  التهاب  تقيؤات,  الأمعاء,  التهاب  الحلق,  التهاب 
الجلد, هربس  تقرحات في  الروماتزمية,  العقيدات  بكمية  ارتفاع  الشعر,  تساقط  للضوء,  الهضمي, حساسية مفرطة 
اكتئاب,  ارتباك,  دوار,  السكري,  احتدام  شرى,  الهربس,  يشُبه  الجلد  على  طفح  الدموية,  بالأوعية  التهاب  نطاقي, 
انخفاض بألبومين المصل, انخفاض بكمية كل خلايا الدم وصفائح الدم, التهاب وتقرح بالمثانة أو بالمهبل, خلل بوظائف 

الكلى, اضطرابات بالتبول, آلام مفاصل, آلام عضلات, انخفاض كتلة العظام.

أعراض جانبية نادرة:
التهاب في غشاء اللثة, تصبغ جلدي زائد, حب الشباب, نقاط زرقاء على الجلد إثر نزيف من الأوعية الدموية, التهاب 
تلوث مزمن  تفعيل  إعادة  تلوث )بما في ذلك  الدم,  المضادة في  بكمية الأجسام  انخفاض  الدموية,  تحسسي للأوعية 
غير فعاّل(, عينان حمراوان )التهاب ملتحمة العين(, تقلبات في المزاج )تغيرات في المزاج(, اضطرابات بالرؤية, 

التهاب بغشاء القلب, تراكم سوائل بغشاء القلب, حصر لتعبئة القلب بسبب السوائل داخل الغشاء المحيط للقلب, ضغط 
دم منخفض, تشكُل نسيج تندبي في الرئة )تليف رِئوي(, ضيق تنفس وربو المتعلق بالقصبات, تراكم سوائل بالغشاء 
على  القدرة  تضرر  كهربائية- electrolytes),سخونة,  )شوارد  بالكهارل  اضطرابات  جهد,  كسر  الرئتين,  حول 

تشافي الجروح.

أعراض جانبية نادرة جدًا:
توسع سام وخيم للأمعاء )toxic megacolon(, ارتفاع بتصبغ الأظافر, التهاب بالجلد حول الأظفر, تلوث عميق 
ببصيلات الشعر )furunculosis(, اتساع ظاهر للعين لأوعية دموية صغيرة, تلف موضعي بموضع الحقن بعد 
الحقن تحت الجلد )تكون خُرجات معقمة, تغيرات بالغشاء الدهني(, ألم, نقص القوة أو نقص الإحساس أو إحساس 
بوخز بالأيدي والأرجل, تغيرات بالطعم )طعم معدني(, تشنجات, شلل, حالة سحائية, ضعف في الرؤية, اضطراب 
غير التهابي بالعين )retinopathy(, فقدان الدافع الجنسي, عنانة )عجز جنسي(, تضخم الثديين لدى الرجال, تشكل 
حيوانات منوية مختلة )oligospermia(, اضطرابات بالدورة الشهرية, إفرازات مهبلية, تضخم الغدد الليمفاوية 

.)lymphoma(
اضطرابات تكاثريةّ لمفيةّ )زيادة مفرطة بكمية خلايا الدم البيضاء(.

أعراض جانبية شيوعها غير معروف:
ارتفاع في عدد خلايا دم بيضاء معينة, رُعاف, بروتينات في البول, الشعور بضعف.

ضرّر للعظام في الفكينّ )ثانويّ للزيادة المفرطة بكمية خلايا الدم البيضاء(, تلف أنسجة في موقع الحقن.

حقن ميتوجيكت 50 ملغ/ملل تحت الجلد يحُتمل عادة بصورة جيدة. لوحظت ردود فعل جلدية موضعية خفيفة فقط, 
التي انخفضت خلال العلاج.

إذا ظهر عرض جانبي, إذا تفاقم أحد الأعراض الجانبية, أو إذا كنت تعاني من عرض جانبي لم يذُكر في هذه النشرة, 
عليك استشارة الطبيب. 

التبليغ عن الأعراض الجانبية:
يمكن التبليغ عن أعراض جانبيةّ لوزارة الصحة بواسطة الضغط على الرابط "التبليغ عن أعراض جانبية في أعقاب 
علاج دوائي" الموجود في صفحة البيت لموقع وزارة الصحة )www.health.gov.il( الذي يوجه لنموذج الإنترنت 

للتبليغ عن الأعراض الجانبية أو عن طريق الدخول للرابط:
https://sideeffects.health.gov.il

5. كيفيةّ تخزين الدواء؟
• تجنب التسمم! يجب حفظ هذا الدواء وكل دواء آخر في مكان مغلق بعيدًا عن متناول أيدي ومجال رؤية الأطفال 	

و/أو الرضع وبذلك تمنع التسمم. لا تسبب التقيؤ دون تعليمات صريحة من الطبيب. 
• انتهاء 	 تاريخ  العبوة.  على  يظهر  الذي   (exp. date) الصلاحية  انتهاء  تاريخ  بعد  الدواء  استعمال  يجوز  لا 

الصلاحية يرجع إلى اليوم الأخير من نفس الشهر. في أي حال من الشك, عليك استشارة الصيدلي الذي زودك 
بالدواء.

• خزّن بدرجة حرارة دون 25 درجة مئوية. 	
• خزّن بالعبوة الأصلية للحماية من الضوء.	
• لا يجوز تخزين أدوية مختلفة بنفس العبوة. 	
• العلاج ورمي 	 لطريقة  مماثلة  تكون  أن  الجلد يجب  ملغ/ملل تحت   50 ميتوجيكت  والتخلص من  العلاج  طريقة 

المستحضرات المثبطة لنمو الخلايا الأخرى وفقاً للمتطلبات في البلاد. يجب تلقي العلاج فقط في العيادة المخصصة 
للعلاج بمواد سامّة للخلايا ومجهزة بشكل ملائم للتخلص من الدواء. لا يجوز لنساء حوامل من الطاقم الطبي معالجة 

و/أو حقن ميتوجيكت 50 ملغ/ملل تحت الجلد.

6. معلومات إضافية
إضافة إلى المادة الفعالة, يحتوي الدواء أيضًا على:

Sodium chloride, sodium hydroxide, water for injections.

كيف يبدو الدواء وما محتوى العبوة: 
ميتوجيكت محقنة جاهزة للاستعمال تحتوي على محلول صافي بلون بني-أصفر.

تحتوي عبوة المستحضر على إبرة ملتصقة بمحقنة مع أو بدون نظام مُعدّ لسلامة المُعالج )نظام السلامة مُخصص لمنع 
الإصابة من وخز الإبرة وإعادة استعمال الإبرة(. 

أحجام العبوات: 7.5 ملغ/0.15 ملل; 10 ملغ /0.2 ملل; 12.5 ملغ /0.25 ملل; 15 ملغ /0.3 ملل; 17.5 ملغ 
/0.35 ملل; 20 ملغ /0.4 ملل; 22.5 ملغ /0.45 ملل; 25 ملغ /0.5 ملل; 27.5 ملغ /0.55 ملل; أو 30 ملغ 

/ 0.6 ملل. 
كل عبوة تحتوي على 1, 4, 6, 12 أو 24 محقنة جاهزة للاستعمال.

قد لا تكون جميع أحجام العبوات مُسوقة.

صاحب التسجيل وعنوانه: تزامال بيو- فارما م.ض, شارع همچشيميم 20, پيتح-تكڤا 49170.

المنتج وعنوانه: مِداك, وِدِل, ألمانيا.

رقم تسجيل الدواء في سجل الأدوية الحكومي في وزارة الصحة: 145-34-33074-01/02/03/04

تم تحرير النشرة في حزيران 2020.

للتبسيط وتسهيل القراءة, تمت صياغة هذه النشرة بصيغة المذكر. على الرغم من ذلك, الدواء مُخصص لكلا الجنسين.

METOJECT 50 MG/ML S.C.
Prescribing Information

1. NAME OF THE MEDICINAL PRODUCT
Metoject 50 mg/ml S.C. solution for injection, pre-filled syringe

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
1 ml of solution contains 50 mg methotrexate. 

1 pre-filled syringe of 0.15 ml contains 7.5 mg methotrexate.
1 pre-filled syringe of 0.20 ml contains 10 mg methotrexate.
1 pre-filled syringe of 0.25 ml contains 12.5 mg methotrexate.
1 pre-filled syringe of 0.30 ml contains 15 mg methotrexate.
1 pre-filled syringe of 0.35 ml contains 17.5 mg methotrexate.
1 pre-filled syringe of 0.40 ml contains 20 mg methotrexate.
1 pre-filled syringe of 0.45 ml contains 22.5 mg methotrexate.
1 pre-filled syringe of 0.50 ml contains 25 mg methotrexate.
1 pre-filled syringe of 0.55 ml contains 27.5 mg methotrexate.
1 pre-filled syringe of 0.60 ml contains 30 mg methotrexate. 

For a full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Solution for injection, pre-filled syringe.
Clear, yellow-brown solution.

4. CLINICAL PARTICULARS
4.1 Therapeutic indications 
Rheumatoid Arthritis: 
Methotrexate can be used in the treatment of selected adults with severe rheumatoid arthritis, 
only when the diagnosis has been well established according to rheumatological standards, 
with inadequate response to other forms of antirheumatic therapy, including full dose NSAIDs 
and usually a trial of at least one or more disease-modifying antirheumatic drugs.

Juvenile Idiopathic Arthritis:
Treatment of Polyarthritic forms of severe, active juvenile idiopathic arthritis in patients 3 years 
of age and above when the response to non-steroidal anti-inflammatory drugs (NSAIDs) has 
been inadequate.

Psoriasis in adult patients:
Because of the high risk attending its use, Methotrexate is indicated only in the symptomatic 
control of severe recalcitrant, disabling psoriasis which is not adequately responsive to other 
forms of therapy, and only when the diagnosis has been established, as by biopsy and/or after 
dermatological consultation. 

Crohn’s Disease: 
Mild to moderate Crohn’s disease either alone or in combination with corticosteroids in adult 
patients refractory or intolerant to thiopurines.

4.2 Posology and method of administration 
Metoject should only be prescribed by physicians, who are familiar with the various 
characteristics of the medicinal product and its mode of action.
Metoject is injected once weekly.
The patient is to be explicitly informed about the fact of administration subcutaneously once 
weekly. It is advisable to determine a fixed, appropriate weekday as day of injection.
Methotrexate elimination is reduced in patients with a third distribution space (ascites, pleural 
effusions). Such patients require especially careful monitoring for toxicity, and require dose 
reduction or, in some cases, discontinuation of methotrexate administration (see section 
5.2 and 4.4).

Dosage in adult patients with rheumatoid arthritis
The recommended initial dose is 7.5 mg of methotrexate once weekly, administered 
subcutaneously. Depending on the individual activity of the disease and tolerability by the 
patient, the initial dose may be increased gradually by 2.5 mg per week. A weekly dose 
of 25 mg should in general not be exceeded. However, doses exceeding 20 mg/week 
are associated with significant increase in toxicity, especially bone marrow suppression.
Response to treatment can be expected after approximately 4 – 8 weeks. Upon achieving the 
therapeutically desired result, the dose should be reduced gradually to the lowest possible 
effective maintenance dose.

Dosage in children and adolescents below 16 years with polyarthritic forms of juvenile
idiopathic arthritis
The recommended dose is 10-15 mg/m² body surface area (BSA)/once weekly administered 
subcutaneously. In therapy-refractory cases the weekly dosage may be increased up to 20 
mg/m2 body surface area/once weekly. However, an increased monitoring frequency is 
indicated if the dose is increased.
Patients with JIA should always be referred to a rheumatology specialist in the treatment of 
children/adolescents.

Use in children < 3 years of age is not recommended as insufficient data on efficacy and 
safety is available for this population (see section 4.4)

Dosage in patients with psoriasis vulgaris and psoriatic arthritis
It is recommended that a test dose of 5 – 10 mg should be administered subcutaneously, 
one week prior to therapy to detect idiosyncratic adverse reactions. The recommended 
initial dose is 7.5 mg of methotrexate once weekly, administered subcutaneously. The dose 
is to be increased gradually but should not, in general, exceed a weekly dose of 25 mg of 
methotrexate. Doses exceeding 20 mg per week can be associated with significant increase 
in toxicity, especially bone marrow suppression. Response to treatment can generally be 
expected after approximately 2 – 6 weeks. Upon achieving the therapeutically desired result, 
the dose should be reduced gradually to the lowest possible effective maintenance dose.

Dosage in patients with Crohn’s Disease
• Induction treatment:

25 mg/week administered subcutaneously.
Response to treatment can be expected after approximately 8 to 12 weeks.

• Maintenance treatment:
15 mg/week administered subcutaneously.

There is not sufficient experience in the paediatric population to recommend Metoject 50 mg/
ml for the treatment of Crohn’s disease in this population.

Maximum weekly dose
The dose should be increased as necessary but should in general not exceed the maximum 
recommended weekly dose of 25 mg. In a few exceptional cases a higher dose might be 
clinically justified, but should not exceed a maximum weekly dose of 30 mg of methotrexate 
as toxicity will markedly increase.

Patients with renal impairment
Metoject should be used with caution in patients with impaired renal function. The dose should 
be adjusted as follows:
Creatinine clearance (ml/min) Dose
> 60
30 – 59
< 30

100%
50%
Metoject must not be used

See section 4.3

Patients with hepatic impairment
Methotrexate should be administered with great caution, if at all, to patients with significant 
current or previous liver disease, especially if due to alcohol. If bilirubin is > 5 mg/dl 
(85.5 µmol/l), methotrexate is contraindicated.

For the full list of contraindications, see section 4.3.

Use in elderly patients
Dose reduction should be considered in elderly patients due to reduced liver and kidney 
function as well as lower folate reserves which occur with increased age.

Use in patients with a third distribution space (pleural effusions, ascites)
As the half-life of methotrexate can be prolonged to 4 times the normal length in patients 
who possess a third distribution space dose reduction or, in some cases, discontinuation of 
methotrexate administration may be required (see section 5.2 and 4.4).

Method of administration:
The medicinal product is for single use only. 
Metoject solution for injection should be given subcutaneously.

The overall duration of the treatment is decided by the physician.

Note:
If changing the oral application to parenteral administration a reduction of the dose may be 
required due to the variable bioavailability of methotrexate after oral administration.

Folic acid supplementation may be considered according to current treatment guidelines.

4.3 Contraindications
Metoject is contraindicated in the case of
- hypersensitivity to methotrexate or to any of the excipients listed in section 6.1,
- severe liver impairment (see section 4.2).
- alcohol abuse.
- severe renal impairment (creatinine clearance less than 30 ml/min., see section 4.2 and 

section 4.4).
- pre-existing blood dyscrasias, such as bone marrow hypoplasia, leukopenia, 

thrombocytopenia, or significant anaemia.

- serious, acute or chronic infections such as tuberculosis, HIV or other immunodeficiency 
syndromes.

- ulcers of the oral cavity and known active gastrointestinal ulcer disease.
- pregnancy and breast-feeding (see section 4.6).
- concurrent vaccination with live vaccines.

4.4 Special warnings and precautions for use 

Patients must be clearly informed that the therapy has to be administered once a week, not 
every day.
Patients undergoing therapy should be subject to appropriate supervision so that signs of 
possible toxic effects or adverse reactions may be detected and evaluated with minimal delay. 
Therefore methotrexate should be only administered by, or under the supervision of physicians 
whose knowledge and experience includes the use of antimetabolite therapy. Because of the 
possibility of severe or even fatal toxic reactions, the patient should be fully informed by the 
physician of the risks involved and the recommended safety measures.

Recommended examinations and safety measures
Before beginning or reinstituting methotrexate therapy after a rest period
Complete blood count with differential blood count and platelets, liver enzymes, bilirubin, 
serum albumin, chest x-ray and renal function tests. If clinically indicated, exclude tuberculosis 
and hepatitis.

During therapy (at least once a month during the first six months and every three months 
thereafter)
An increased monitoring frequency should be considered also when the dose is increased.
1. Examination of the mouth and throat for mucosal changes.

2. Complete blood count with differential blood count and platelets. Haemopoietic 
suppression caused by methotrexate may occur abruptly and with apparently safe doses. 
Any profound drop in white-cell or platelet counts indicates immediate withdrawal of 
the medicinal product and appropriate supportive therapy. Patients should be advised 
to report all signs and symptoms suggestive of infection. Patients taking simultaneous 
administration of haematotoxic medicinal products (e.g. leflunomide) should be monitored 
closely with blood count and platelets.

3. Liver function tests: Particular attention should be given to the appearance of liver 
toxicity. Treatment should not be instituted or should be discontinued if any abnormality 
of liver function tests, or liver biopsy, is present or develops during therapy. Such 
abnormalities should return to normal within two weeks after which treatment may 
be recommenced at the discretion of the physician. There is no evidence to support 
use of a liver biopsy to monitor hepatic toxicity in rheumatological indications. 
For psoriasis patients the need of a liver biopsy prior to and during therapy is controversial. 
Further research is needed to establish whether serial liver chemistry tests or propeptide of 
type III collagen can detect hepatotoxicity sufficiently. The evaluation should be performed 
case by case and differentiate between patients with no risk factors and patients with 
risk factors such as excessive prior alcohol consumption, persistent elevation of liver 
enzymes, history of liver disease, family history of inheritable liver disease, diabetes 
mellitus, obesity, and history of significant exposure to hepatotoxic drugs or chemicals 
and prolonged methotrexate treatment or cumulative doses of 1.5 g or more. 

Check of liver-related enzymes in serum: Temporary increases in transaminases to twice 
or three times of the upper limit of normal have been reported by patients at a frequency 
of 13 – 20%. In the case of a constant increase in liver-related enzymes, a reduction of the 
dose or discontinuation of therapy should be taken into consideration.

Due to its potentially toxic effect on the liver, additional hepatotoxic medicinal products 
should not be taken during treatment with methotrexate unless clearly necessary and the 
consumption of alcohol should be avoided or greatly reduced (see section 4.5). Closer 
monitoring of liver enzymes should be exercised in patients taking other hepatotoxic 
medicinal products concomitantly (e.g. leflunomide). The same should be taken into 
account with the simultaneous administration of haematotoxic medicinal products (e.g. 
leflunomide).

4. Renal function should be monitored by renal function tests and urinalysis (see sections 4.2 
and 4.3). 
As methotrexate is eliminated mainly by renal route, increased serum concentrations are 
to be expected in the case of renal impairment, which may result in severe undesirable 
effects. 
Where renal function may be compromised (e.g. in the elderly), monitoring should take 
place more frequently. This applies in particular, when medicinal products are administered 
concomitantly that affect the elimination of methotrexate, cause kidney damage (e.g. non-
steroidal anti-inflammatory medicinal products) or that can potentially lead to impairment 
of blood formation. Dehydration may also intensify the toxicity of methotrexate.

5. Assessment of respiratory system: Alertness for symptoms of lung function impairment 
and, if necessary lung function test. Pulmonary affection requires a quick diagnosis and 
discontinuation of methotrexate. Pulmonary symptoms (especially a dry, non-productive 
cough) or a non-specific pneumonitis occurring during methotrexate therapy may be 
indicative of a potentially dangerous lesion and require interruption of treatment and 
careful investigation. Acute or chronic interstitial pneumonitis, often associated with blood 
eosinophilia, may occur and deaths have been reported. Although clinically variable, 
the typical patient with methotrexate-induced lung disease presents with fever, cough, 
dyspnoea, hypoxemia, and an infiltrate on chest X‑ray, infection needs to be excluded. 
Pulmonary affection requires a quick diagnosis and discontinuation of methotrexate 
therapy. This lesion can occur at all doses.
In addition, pulmonary alveolar haemorrhage has been reported with methotrexate used 
in rheumatologic and related indications. This event may also be associated with vasculitis 
and other comorbidities. Prompt investigations should be considered when pulmonary 
alveolar haemorrhage is suspected to confirm the diagnosis.

6. Methotrexate may, due to its effect on the immune system, impair the response to 
vaccination results and affect the result of immunological tests. Particular caution is also 
needed in the presence of inactive, chronic infections (e.g. herpes zoster, tuberculosis, 
hepatitis B or C) for reasons of eventual activation. Vaccination using live vaccines must 
not be carried out under methotrexate therapy.

Malignant lymphomas may occur in patients receiving low dose methotrexate, in which 
case therapy must be discontinued. Failure of the lymphoma to show signs of spontaneous 
regression requires the initiation of cytotoxic therapy.
Concomitant administration of folate antagonists such as trimethoprim/sulphamethoxazole 
has been reported to cause an acute megaloblastic pancytopenia in rare instances.

Radiation induced dermatitis and sunburn can reappear under methotrexate therapy 
(recall-reaction). Psoriatic lesions can exacerbate during UV-irradiation and simultaneous 
administration of methotrexate.

Methotrexate elimination is reduced in patients with a third distribution space (ascites, pleural 
effusions). Such patients require especially careful monitoring for toxicity, and require dose 
reduction or, in some cases, discontinuation of methotrexate administration. Pleural effusions 
and ascites should be drained prior to initiation of methotrexate treatment (see section 5.2). 

Diarrhoea and ulcerative stomatitis can be toxic effects and require interruption of therapy, 
otherwise haemorrhagic enteritis and death from intestinal perforation may occur. 

Vitamin preparations or other products containing folic acid, folinic acid or their derivatives 
may decrease the effectiveness of methotrexate. 

For the treatment of psoriasis, methotrexate should be restricted to severe recalcitrant, 
disabling psoriasis which is not adequately responsive to other forms of therapy, but only 
when the diagnosis has been established by biopsy and/or after dermatological consultation.

Encephalopathy/Leukoencephalopathy have been reported in oncologic patients receiving 
methotrexate therapy and cannot be excluded for methotrexate therapy in non-oncologic 
indications. 

Fertility and reproduction

Fertility
Methotrexate has been reported to cause oligospermia, menstrual dysfunction and 
amenorrhoea in humans, during and for a short period after cessation of therapy, and to 
cause impaired fertility, affecting spermatogenesis and oogenesis during the period of its 
administration effects that appear to be reversible on discontinuing therapy. 
Teratogenicity – Reproductive risk
Methotrexate causes embryotoxicity, abortion and foetal defects in humans.
Therefore, the possible risks of effects on reproduction, pregnancy loss and congenital 
malformations should be discussed with female patients of childbearing potential (see 
section 4.6). The absence of pregnancy must be confirmed before Metoject is used. If women 
of a sexually mature age are treated, effective contraception must be performed during 
treatment and for at least six months after.
For contraception advice for men see section 4.6.
Sodium
This medicinal product contains less than 1 mmol sodium (23 mg) per dose, i.e. essentially 
"sodium‑free".
Paediatric population
Use in children < 3 years of age is not recommended as insufficient data on efficacy and 
safety are available for this population (see section 4.2).
4.5 Interaction with other medicinal products and other forms of interaction
Nitrous oxide
The use of nitrous oxide potentiates the effect of methotrexate on folate, yielding increased 
toxicity such as severe unpredictable myelosuppression and stomatitis. Whilst this effect can 
be reduced by administering calcium folinate, the concomitant use should be avoided.
Alcohol, hepatotoxic medicinal products, haematotoxic medicinal products
The probability of methotrexate exhibiting a hepatotoxic effect is increased by regular alcohol 

consumption and when other hepatotoxic medicinal products are taken at the same time 
(see section 4.4). Patients taking other hepatotoxic medicinal products concomitantly (e.g. 
leflunomide) should be monitored with special care. The same should be taken into account 
with the simultaneous administration of haematotoxic medicinal products (e.g. leflunomide, 
azathioprine, retinoids, sulfasalazine). The incidence of pancytopenia and hepatotoxicity can 
be increased when leflunomide is combined with methotrexate.

Combined treatment with methotrexate and retinoids like acitretin or etretinate increases the 
risk of hepatotoxicity. 

Oral antibiotics
Oral antibiotics like tetracyclines, chloramphenicol, and non-absorbable broad-spectrum 
antibiotics can interfere with the enterohepatic circulation, by inhibition of the intestinal flora or 
suppression of the bacterial metabolism.

Antibiotics
Antibiotics, like penicillins, glycopeptides, sulfonamides, ciprofloxacin and cefalotin can, 
in individual cases, reduce the renal clearance of methotrexate, so that increased serum 
concentrations of methotrexate with simultaneous haematological and gastro-intestinal 
toxicity may occur.

Medicinal products with high plasma protein binding
Methotrexate is plasma protein bound and may be displaced by other protein bound medicinal 
products such as salicylates, hypoglycaemics, diuretics, sulphonamides, diphenylhydantoins, 
tetracyclines, chloramphenicol and p-aminobenzoic acid, and the acidic anti-inflammatory 
agents, which can lead to increased toxicity when used concurrently.

Probenecid, weak organic acids, pyrazoles and non-steroidal anti-inflammatory agents
Probenecid, weak organic acids such as loop diuretics, and pyrazoles (phenylbutazone) can 
reduce the elimination of methotrexate and higher serum concentrations may be assumed 
inducing higher haematological toxicity. There is also a possibility of increased toxicity when 
low dose methotrexate and nonsteroidal anti-inflammatory medicinal products or salicylates 
are combined.

Medicinal products with adverse reactions on the bone marrow
In the case of medication with medicinal products which may have adverse reactions on 
the bone marrow (e.g. sulphonamides, trimethoprim-sulphamethoxazole, chloramphenicol, 
pyrimethamine); attention should be paid to the possibility of pronounced impairment of blood 
formation.

Medicinal products which cause folate deficiency
The concomitant administration of products which cause folate deficiency (e.g. sulphonamides, 
trimethoprim-sulphamethoxazole) can lead to increased methotrexate toxicity. Particular care 
is therefore advisable in the presence of existing folic acid deficiency.

Products containing folic acid or folinic acid
Vitamin preparations or other products containing folic acid, folinic acid or their derivatives 
may decrease the effectiveness of methotrexate. 

Other antirheumatic medicinal products
An increase in the toxic effects of methotrexate is, in general, not to be expected when 
Metoject is administered simultaneously with other antirheumatic medicinal products (e.g. gold 
compounds, penicillamine, hydroxychloroquine, sulphasalazine, azathioprine, cyclosporine).

Sulphasalazine
Although the combination of methotrexate and sulphasalazine can cause an increase in 
efficacy of methotrexate and as a result more undesirable effects due to the inhibition of folic 
acid synthesis through sulphasalazine, such undesirable effects have only been observed in 
rare individual cases in the course of several studies.

Mercaptopurine
Methotrexate increases the plasma levels of mercaptopurine. The combination of methotrexate 
and mercaptopurine may therefore require dose adjustment.

Proton-pump inhibitors
A concomitant administration of proton-pump inhibitors like omeprazole or pantoprazole can 
lead to interactions: Concomitant administration of methotrexate and omeprazole has led to 
delayed renal elimination of methotrexate. In combination with pantoprazole inhibited renal 
elimination of the metabolite 7-hydroxymethotrexate with myalgia and shivering was reported 
in one case.

Theophylline
Methotrexate may decrease the clearance of theophylline; theophylline levels should be 
monitored when used concurrently with methotrexate.

Caffeine- or theophylline-containing beverages
An excessive consumption of caffeine- or theophylline-containing beverages (coffee, caffeine-
containing soft drinks, black tea) should be avoided during methotrexate therapy.

4.6 Fertility, pregnancy and lactation
Women of childbearing potential/Contraception in females
Women must not get pregnant during methotrexate therapy, and effective contraception must 
be used during treatment with methotrexate and at least 6 months thereafter (see section 4.4). 
Prior to initiating therapy, women of childbearing potential must be informed of the risk of 
malformations associated with methotrexate and any existing pregnancy must be excluded 
with certainty by taking appropriate measures, e.g. a pregnancy test. During treatment 
pregnancy tests should be repeated as clinically required (e.g. after any gap of contraception). 
Female patients of reproductive potential must be counselled regarding pregnancy prevention 
and planning.

Contraception in males
It is not known if methotrexate is present in semen. Methotrexate has been shown to be 
genotoxic in animal studies, such that the risk of genotoxic effects on sperm cells cannot 
completely be excluded. Limited clinical evidence does not indicate an increased risk of 
malformations or miscarriage following paternal exposure to low-dose methotrexate (less than 
30 mg/week). For higher doses, there is insufficient data to estimate the risks of malformations 
or miscarriage following paternal exposure.
As precautionary measures, sexually active male patients or their female partners are 
recommended to use reliable contraception during treatment of the male patient and for at 
least 6 months after cessation of methotrexate. Men should not donate semen during therapy 
or for 6 months following discontinuation of methotrexate.

Pregnancy: 
Metoject is contraindicated during pregnancy in non-oncological indications (see section 4.3). 
If pregnancy occurs during treatment with methotrexate and up to six months thereafter, 
medical advice should be given regarding the risk of harmful effects on the child associated 
with treatment and ultrasonography examinations should be performed to confirm normal 
foetal development. 
In animal studies, methotrexate has shown reproductive toxicity, especially during the first 
trimester (see section 5.3). Methotrexate has been shown to be teratogenic to humans; it 
has been reported to cause foetal death, miscarriages and/or congenital abnormalities (e.g. 
craniofacial, cardiovascular, central nervous system and extremity-related).
Methotrexate is a powerful human teratogen, with an increased risk of spontaneous abortions, 
intrauterine growth restriction and congenital malformations in case of exposure during 
pregnancy.
• Spontaneous abortions have been reported in 42.5% of pregnant women exposed to low-
dose methotrexate treatment (less than 30 mg/week), compared to a reported rate of 22.5% 
in disease-matched patients treated with drugs other than methotrexate.
• Major birth defects occurred in 6.6% of live births in women exposed to low-dose methotrexate 
treatment (less than 30 mg/week) during pregnancy, compared to approximately 4% of live 
births in disease-matched patients treated with drugs other than methotrexate.
Insufficient data is available for methotrexate exposure during pregnancy higher than 30 mg/
week, but higher rates of spontaneous abortions and congenital malformations are expected.
When methotrexate was discontinued prior to conception, normal pregnancies have been 
reported. 

Breast-feeding: 
Methotrexate is excreted in human milk. Because of the potential for serious adverse 
reactions in breast-fed infants, Metoject is contraindicated during breast-feeding (see section 
4.3). Therefore breast-feeding must be discontinued prior to and throughout administration.

Fertility:
Methotrexate affects spermatogenesis and oogenesis and may decrease fertility. In 
humans, methotrexate has been reported to cause oligospermia, menstrual dysfunction and 
amenorrhoea. These effects appear to be reversible after discontinuation of therapy in most 
cases.

4.7 Effects on ability to drive and use machines
Central nervous symptoms such as tiredness and dizziness can occur during treatment, 
Metoject has minor or moderate influence on the ability to drive and use machines.

4.8 Undesirable effects 
Summary of the safety profile
Most serious adverse reactions of methotrexate include bone marrow suppression, pulmonary 
toxicity, hepatotoxicity, renal toxicity, neurotoxicity, thromboembolic events, anaphylactic 
shock and Stevens-Johnson syndrome.

Most frequently (very common) observed adverse reactions of methotrexate include 
gastrointestinal disorders e.g. stomatitis, dyspepsia, abdominal pain, nausea, loss of 
appetite and abnormal liver function tests e.g. increased ALAT, ASAT, bilirubin, alkaline 
phosphatase. Other frequently (common) occurring adverse reactions are leukopenia, 
anaemia, thrombopenia, headache, tiredness, drowsiness, pneumonia, interstitial alveolitis/
pneumonitis often associated with eosinophilia, oral ulcers, diarrhoea, exanthema, erythema 
and pruritus.

Tabulated list of adverse reactions
The most relevant undesirable effects are suppression of the haematopoietic system and 
gastrointestinal disorders.

The following headings are used to organise the undesirable effects in order of frequency:
Very common (≥ 1/10), common (≥ 1/100 to < 1/10), uncommon (≥ 1/1,000 to < 1/100), rare 
(≥ 1/10,000 to < 1/1,000), very rare (< 1/10,000), not known (cannot be estimated from the 
available data)

Infections and infestations
Uncommon: Pharyngitis.
Rare: Infection (including reactivation of inactive chronic infection), sepsis, conjunctivitis.

Neoplasms benign, malignant and unspecified (including cysts and polyps)
Very rare: Lymphoma (see "description" below).

Blood and lymphatic system disorders
Common: Leukopenia, anaemia, thrombocytopenia.
Uncommon: Pancytopenia.
Very rare: Agranulocytosis, severe courses of bone marrow depression, lymphoproliferative 
disorders (see "description" below).
Not known: Eosinophilia.

Immune system disorders
Rare: Allergic reactions, anaphylactic shock, hypogammaglobulinaemia.

Metabolism and nutrition disorders
Uncommon: Precipitation of diabetes mellitus.

Psychiatric disorders
Uncommon: Depression, confusion.
Rare: Mood alterations. 

Nervous system disorders
Common: Headache, tiredness, drowsiness.
Uncommon: Dizziness.
Very rare: Pain, muscular asthenia or paraesthesia in the extremities, changes in sense of 
taste (metallic taste), convulsions, meningism, acute aseptic meningitis, paralysis.
Not known: Encephalopathy/Leukoencephalopathy.

Eye disorders
Rare: Visual disturbances. 
Very rare: Impaired vision, retinopathy. 

Cardiac disorders
Rare: Pericarditis, pericardial effusion, pericardial tamponade.

Vascular disorders
Rare: Hypotension, thromboembolic events.

Respiratory, thoracic and mediastinal disorders
Common: Pneumonia, interstitial alveolitis/pneumonitis often associated with eosinophilia. 
Symptoms indicating potentially severe lung injury (interstitial pneumonitis) are: dry, not 
productive cough, short of breath and fever.
Rare: Pulmonary fibrosis, Pneumocystis carinii pneumonia, shortness of breath and bronchial 
asthma, pleural effusion.
Not known: Epistaxis, pulmonary alveolar haemorrhage.

Gastrointestinal disorders
Very common: Stomatitis, dyspepsia, nausea, loss of appetite, abdominal pain.
Common: Oral ulcers, diarrhoea.
Uncommon: Gastrointestinal ulcers and bleeding, enteritis, vomiting, pancreatitis.
Rare: Gingivitis.
Very rare: Haematemesis, haematorrhea, toxic megacolon.

Hepatobiliary disorders (see section 4.4)
Very common: Abnormal liver function tests (increased ALAT, ASAT, alkaline phosphatase 
and bilirubin). 
Uncommon: Cirrhosis, fibrosis and fatty degeneration of the liver, decrease in serum albumin.
Rare: Acute hepatitis.
Very rare: Hepatic failure.

Skin and subcutaneous tissue disorders
Common: Exanthema, erythema, pruritus.
Uncommon: Photosensitisation, loss of hair, increase in rheumatic nodules, skin ulcer, herpes 
zoster, vasculitis, herpetiform eruptions of the skin, urticaria.
Rare: Increased pigmentation, acne, petechiae, ecchymosis, allergic vasculitis.
Very rare: Stevens-Johnson syndrome, toxic epidermal necrolysis (Lyell’s syndrome), 
increased pigmentary changes of the nails, acute paronychia, furunculosis, telangiectasia. 

Musculoskeletal and connective tissue disorders
Uncommon: Arthralgia, myalgia, osteoporosis.
Rare: Stress fracture.
Not known: Osteonecrosis of jaw (secondary to lymphoproliferative disorders).

Renal and urinary disorders
Uncommon: Inflammation and ulceration of the urinary bladder, renal impairment, disturbed 
micturition.
Rare: Renal failure, oliguria, anuria, electrolyte disturbances.
Not known: Proteinuria.

Reproductive system and breast disorders
Uncommon: Inflammation and ulceration of the vagina.
Very rare: Loss of libido, impotence, gynaecomastia, oligospermia, impaired menstruation, 
vaginal discharge.

General disorders and administration site conditions
Rare: Fever, wound-healing impairment.
Very rare: Local damage (formation of sterile abscess, lipodystrophy) of injection site following 
subcutaneous administration.
Not known: Asthenia, injection site necrosis.

Description of selected adverse reactions
The appearance and degree of severity of undesirable effects depends on the dose level and 
the frequency of administration. However, as severe undesirable effects can occur even at 
lower doses, it is indispensable that patients are monitored regularly by the doctor at short 
intervals.

Lymphoma/Lymphoproliferative disorders: there have been reports of individual cases of 
lymphoma and other lymphoproliferative disorders which subsided in a number of cases once 
treatment with methotrexate had been discontinued.

Subcutaneous application of methotrexate is locally well tolerated. Only mild local skin 
reactions (such as burning sensations, erythema, swelling, discolouration, pruritus, severe 
itching, pain) were observed, decreasing during therapy.

Reporting of suspected adverse reactions
Reporting suspected adverse reactions after authorisation of the medicinal product is 
important. It allows continued monitoring of the benefit/risk balance of the medicinal product.
Any suspected adverse events should be reported to the Ministry of Health according to the 
National Regulation by using an online form https://sideeffects.health.gov.il 

4.9 Overdose
a) Symptoms of overdose 
Toxicity of methotrexate mainly affects the haematopoietic system.

b) Treatment measures in the case of overdose 
Calcium folinate is the specific antidote for neutralising the toxic undesirable effects of 
methotrexate.

In cases of accidental overdose, a dose of calcium folinate equal to or higher than the offending 
dose of methotrexate should be administered intravenously or intramuscularly within one hour 
and dosing continued until the serum levels of methotrexate are below 10‑7 mol/l.

In cases of massive overdose, hydration and urinary alkalisation may be necessary to prevent 
precipitation of methotrexate and/or its metabolites in the renal tubules. Neither haemodialysis 
nor peritoneal dialysis has been shown to improve methotrexate elimination. Effective 
clearance of methotrexate has been reported with acute, intermittent haemodialysis using a 
high flux dialyser.

5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties
Pharmacotherapeutic group: Folic acid analogues
ATC code: L01BA01
Antirheumatic medicinal product for the treatment of chronic, inflammatory rheumatic 
diseases and polyarthritic forms of juvenile idiopathic arthritis. Immunomodulating and anti-
inflammatory agent for the treatment of Crohn’s disease.

Mechanism of action
Methotrexate is a folic acid antagonist which belongs to the class of cytotoxic agents known 
as antimetabolites. It acts by the competitive inhibition of the enzyme dihydrofolate reductase 
and thus inhibits DNA synthesis. It has not yet been clarified, as to whether the efficacy of 
methotrexate, in the management of psoriasis, psoriasis arthritis, chronic polyarthritis and 
Crohn’s disease, is due to an anti-inflammatory or immunosuppressive effect and to which 
extent a methotrexate-induced increase in extracellular adenosine concentration at inflamed 
sites contributes to these effects.

International clinical guidelines reflect the use of methotrexate as a second choice for Crohn’s 
disease patients that are intolerant or have failed to respond to first-line immunomodulating 
agents as azathioprine (AZA) or 6-mercaptopurine (6-MP).

The adverse events observed in the studies performed with methotrexate for Crohn’s disease 
at cumulative doses have not shown a different safety profile of methotrexate than the profile 
it is already known. Therefore, similar cautions must be taken with the use of methotrexate 

for the treatment of Crohn’s disease as in other rheumatic and non-rheumatic indications of 
methotrexate (see sections 4.4 and 4.6).

5.2 Pharmacokinetic properties
Absorption
Following oral administration, methotrexate is absorbed from the gastrointestinal tract. In case 
of low-dosed administration (dosages between 7.5 mg/m² and 80 mg/m² body surface area), 
the mean bioavailability is approx. 70%, but considerable interindividual and intraindividual 
deviations are possible (25 – 100%). Maximum serum concentrations are achieved after 1 – 
2 hours.

Bioavailability of subcutaneous, intravenous and intramuscular injection is comparable and 
nearly 100%.

Distribution
Approximately 50% of methotrexate is bound to serum proteins. Upon being distributed into 
body tissues, high concentrations in the form of polyglutamates are found in the liver, kidneys 
and spleen in particular, which can be retained for weeks or months. When administered 
in small doses, methotrexate passes into the cerebrospinal fluid in minimal amounts. The 
terminal half-life is on average 6 – 7 hours and demonstrates considerable variation (3 – 
17 hours). The half-life can be prolonged to 4 times the normal length in patients who possess 
a third distribution space (pleural effusion, ascites).

Biotransformation
Approx. 10% of the administered methotrexate dose is metabolised intrahepatically. The 
principle metabolite is 7‑hydroxymethotrexate.

Elimination
Excretion takes places, mainly in unchanged form, primarily renal via glomerular filtration and 
active secretion in the proximal tubulus.
Approx. 5 – 20% methotrexate and 1 – 5% 7‑hydroxymethotrexate are eliminated biliary. 
There is pronounced enterohepatic circulation.

In the case of renal impairment, elimination is delayed significantly. Impaired elimination with 
regard to hepatic impairment is not known.

5.3 Preclinical safety data
Animal studies show that methotrexate impairs fertility, is embryo- and foetotoxic and 
teratogenic. Methotrexate is mutagenic in vivo and in vitro. As conventional carcinogenicity 
studies have not been performed and data from chronic toxicity studies in rodents are 
inconsistent, methotrexate is considered not classifiable as to its carcinogenicity to humans.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients
Sodium chloride
Sodium hydroxide for pH adjustment
Water for injections

6.2 Incompatibilities
In the absence of compatibility studies, this medicinal product must not be mixed with other 
medicinal products.

6.3 Shelf-life
The expiry date of the product is indicated on the packaging materials.

6.4 Special precautions for storage
Store below 25°C. Keep the pre-filled syringes in the outer carton in order to protect from light.

6.5 Nature and contents of container
Nature of container:
Pre-filled syringes of colourless glass (type I) of 1 ml capacity with embedded injection needle. 
Plunger stoppers of chlorobutyl rubber (type I) and polystyrene rods inserted on the stopper 
to form the syringe plunger

or

Pre-filled syringes of colourless glass (type I) of 1 ml capacity with embedded injection needle.
Plunger stoppers of chlorobutyl rubber (type I), polystyrene rods inserted on the stopper to 
form the syringe plunger and a patient safety built-in system to prevent needle stick injury and 
reuse of the needle.

Pack sizes:
Pre-filled syringes containing 7.5 mg/0.15 ml, 10 mg/0.20 ml, 12.5 mg/0.25 ml, 15 mg/0.30 ml, 
17.5 mg/0.35 ml, 20 mg/0.40 ml, 22.5 mg/0.45 ml, 25 mg/0.50 ml, 27.5 mg/0.55 ml or 
30 mg/0.6 ml solution are available in packs of 1, 4, 6, 12 and 24 syringes with embedded s.c. 
injection needle.

or

Pre-filled syringes containing 7.5 mg/0.15 ml, 10 mg/0.20 ml, 12.5 mg/0.25 ml, 15 mg/0.30 ml, 
17.5 mg/0.35 ml, 20 mg/0.40 ml, 22.5 mg/0.45 ml, 25 mg/0.50 ml, 27.5 mg/0.55 ml or 30 
mg/0.6 ml solution are available in packs of 1, 4, 6, 12 and 24 syringes with embedded s.c. 
injection needle with a patient safety built-in system.

All pack sizes are available with graduation marks.

Not all pack sizes may be marketed.

6.6 Special precautions for disposal and other handling
The manner of handling and disposal must be consistent with that of other cytotoxic 
preparations in accordance with local requirements. Pregnant healthcare personnel should 
not handle and/or administer Metoject.

Methotrexate should not come into contact with the skin or mucosa. In the event of 
contamination, the affected area must be rinsed immediately with ample amount of water.

For single use only. 

Any unused medicinal product or waste should be disposed of in accordance with local 
requirements.

Metoject may be marketed with a safety system to prevent needle stick injury and reuse of 
the needle. 

Instructions for subcutaneous use of Metoject without patient safety built-in system
The best places for the injection are:
- upper thighs,
- abdomen except around the navel.

1. Clean the area around the chosen injection site.
2. Pull the protective plastic cap straight off.
3. Build a skin fold by gently squeezing the area at the injection site.
4. The fold must be held pinched until the syringe is removed from the skin after the injection.
5. Push the needle fully into the skin at a 90‑degree angle.
6. Push the plunger down slowly and inject the liquid underneath the skin. Remove the 

syringe from the skin at the same 90‑degree angle.

Instructions for subcutaneous use of Metoject with patient safety built-in system
The best places for the injection are:
- upper thighs,
- abdomen except around the navel.

1. Clean the area around the chosen injection site.
2. Pull the protective plastic cap straight off.
3. Build a skin fold by gently squeezing the area at the injection site.
4. The fold must be held pinched until the syringe is removed from the skin after the injection.
5. Push the needle fully into the skin at a 90‑degree angle.
6. Push the plunger down slowly and inject the liquid underneath the skin. Remove the 

syringe from the skin at the same 90‑degree angle.
7. A protective cover will automatically enclose the needle.

Note: The protection system that is triggered by the release of the protective cover can only 
be activated when the syringe has been emptied completely by pushing down the plunger as 
far as it goes.
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